VEENSTRA & KIMM, INC.

860 22nd Avenue - Suite 4 @ Coralville, lowa 52241-1565
319-466-1000 @ 319-466-1008(FAX) © 888-241-8001(WATS)

LETTER OF TRANSMITTAL

TO City of West Branch DATE 9/23/19 JOB 368259
110 Poplar Street RE: Anti-Deg Alternatives Analysis
West Branch, lowa 52358 West Branch, lowa
ATTENTION
WE ARE SENDING YOU
] Copy of Letter ] Prints [] Plans [ ]Specifications
[] Pay Estimate [] Change Order Report
Quantity Description

2 Anti-deg Alternatives Analysis

THESE ARE TRANSMITTED as checked below:

] For Approval [ ] As Requested [] For Review and Comment
[] For Your Use For Your Files ]
REMARKS

SIGNED: fm%w

COPY TO




< = >
g — VEENSTRA & KIMM, INC.
§ % 860 22nd Avenue - Suite 4 ® Coralville, lowa 52241-1565
319-466-1000 = 319-466-1008(FAX) ® 888-241-8001(WATS)

September 16, 2019

Larry Bryant

DNR Wastewater Engineering Section
lowa Department of Natural Resources
502 E. 9" Street

Des Moines, lowa 50319

WEST BRANCH, IOWA
WASTEWATER TREATMENT FACILITY IMPROVEMENTS
ANTIDEGRADATION ALTERNATIVES ANALYSIS

Enclosed for your review are three original signed copies of the Antidegradation
Alternatives Analysis for the Wastewater Treatment Facility Improvements project for the
City of West Branch, lowa. Enclosed with the report is also the proof of publication from
the local newspaper. The public notice letters were sent as required and the reviewer
should have received copies of the letters at the time of notification.

A public notice was published in the local paper on August 15, 2019. The notice was
also posted at City Hall. The notice was sent to US EPA Region VII, US Fish and Wildlife
Service, lowa Environmental Council, Environmental Law & Policy Center, lowa League of
Cities, IDNR Field Office No. 6, and Cedar County Public Health. No comments were
received.

The City is moving forward with the facility planning process and anticipates submittal of
the facility plan by the end of the month. On behalf of the City of West Branch, we
request your review of the alternatives analysis. Please contact us with questions or
comments.

VEENSTRA & KIMM, INC.

Original Signed By
Emily K. Linebaugh
Emily Linebaugh, P.E.
368258
Enclosures
cc:  Redmond Jones, City of West Branch
Matt Goodale, City of West Branch

West Des Moines, IA « Coralville, IA « Dubuque, IA » Mason City, IA « Sioux City, IA
Cedar Rapids, IA « Rock Island, IL « Springfield, IL « Liberty, MO « Rochester, MN






REPORT

ON

ANTIDEGRADATION ALTERNATIVES ANALYSIS

WASTEWATER TREATMENT FACILITY

WEST BRANCH, IOWA

September 2019

| hereby certify that this engineering document was prepared by
me or under my direct personal supervision and that | am a duly
licensed Professional Engineer under the laws of the State of lowa.

~

Signed: Date:

9/16/,9
"

Emily K. Liiebaugh, P.E. (
lowa License No. 18986

My license renewal date is December 31, 2019
Parts covered by this seal:

All

Prepared by
VEENSTRA & KIMM, INC.
Coralville,
lowa




ANTIDEGRADATION ALTERNATIVES ANALYSIS
WASTEWATER TREATMENT FACILITY
WEST BRANCH, IOWA

CONTENTS
PAGE

EXECUTIVE SUMMARY .ottt ettt et e e e e e e e e aaesaae s 1
EXISTING CONDITIONS AND DESIGN PARAMETERS .......voiiiuiiiiiieeeeeeeeeeee e 2
RECEIVING STREAM NETWORK ...ttt eeeeeeeeaaaaaaes 3
EFFLUENT LIMITATIONS .ttt ettt et e et e e e e e e s e aaesaeen 4
POC IDENTIFICATION AND TIER PROTECTION LEVEL...couuvveiiieieeeeeeeeeeeeeeeeeeeeennns 6
IDENTIFICATION & DISCUSSION OF ALTERNATIVES ...evvviveeeeieeeeeeeeeeeeeeeeeeeeeeeeeaaens 7
Alternative NO. T — RECYCIE/REUSE.......c.eeeueeiireeeieceeececeeeeeeeeeeeeeeeeeee e 7
Alternative No. 2 — Land Application.........cceeueecueeeiieiiiieeeieeeeeeeee e 7
Alternative No. 3 — Regional Treatment.............coveeviiiiieeiieiieeieeeeeeeeeeeeeeeeeeeeenns 8
Alternative No. 4 — Mechanical Treatment (Sequencing Batch Reactor, SBR)........ 9
Alternative No. 5 — Mechanical Treatment (Aero-mod SEQUOX)..........ccveu..... 10
Alternative No. 6 — Mechanical Treatment (Biolac) ...........ccceevveviueeeeeeeeeeeenne. 10

Alternative No. 7 — Enhanced Treatment Aerated Lagoon with OPTAER
Submerged Attached Growth Reactor (SAGR) .......c.c.ue......... 11
Alternative No. 8 — Enhanced Treatment Aerated Lagoon with NitrOx............... 12

Alternative No. 9 — Enhanced Treatment Aerated Lagoon with Lemtec™
Biological Treatment Process .............cocueevueevveeeveevceeeenenne. 12
Alternative No. 10 — Revolving Algal Biofilm System by Gross-Wen................... 13
ALTERNATIVES SUMMARY ..coiiiiiiiiieee ettt et ae e e e e eeeseeaeaeessneean 15
PREFERRED ALTERNATIVE ...ooiiieieieeeeteee ettt e e e e aeeeeseeneaenna 17
JUSTIFICATION OF DEGRADATION ....cttiiitiiiieeee ettt ettt 18
PROJECT SOCIAL AND ECONOMIC IMPORTANCE.......cccuteetiieiieeecieeeee e 18
PUBLIC NOTIFICATION ...ttt ettt et eteeeeeeeeeeeeenaeenena 20

TABLES
PAGE

TABLE 1 - EXISTING FLOWS AND LOADINGS.......uveeeeeieeeeeeieeeceeeee e 2
TABLE2 - PERMITTED FLOWS AND LOADINGS ......ooooviiieeieeeeeieeeeeeeeeieeeeeeenn 2
TABLE 3 - DESIGN FLOWS AND LOADINGS ....ccoieiieeeeieeeeeeeeeeieeeee e 2
TABLE4 - CURRENT STREAM DESIGNATIONS. ...ttt 3
TABLES5 - IMPAIRMENT STATUS ..ciiitiiiiiieeeeeetee ettt 3
TABLE6 - EXISTING NPDES PERMIT LIMITS (9/01/2017 TO 12/31/2021) ........... 4
TABLE 7 - NEW NPDES PERMIT LIMITS (1/01/2022 TO 8/31/2022) ......uuuuun....... 5
TABLE8 - POLLUTANTS OF CONCERN.......otiicttieeeciee ettt e e 6
TABLE9 - ALTERNATIVES PROJECT COSTS...ccouveieeeieeeeeeceeeeeeee et 15
TABLE 10 - ALTERNATIVE CLASSIFICATION AND EVALUATION .....ceeevuveeennne. 16
TABLE 11 - REASONABLE ALTERNATIVES DEGRADATION COMPARISON ...... 17
TABLE 12 - WEST BRANCH, A SEI FACTORS.......uvviiiiiiiieeeeeeeeeeeeeeeee e 19

C-1



FIGURES

FOLLOWS
PAGE
FIGURE 1 - EXISTING FACILITY oottt 3
FIGURE 2 - LAND APPLICATION SCHEMATIC ....ouviiiiiiiiiiiiiiiiiiieiieeeiieeeeeeeeeeeee, 8
FIGURE 3 = SBRISITE PLAN ..cttiiiiiiiiiiiiiitrttcc ittt 9
FIGURE 4 - AERO-MOD SITE PLAN ..ottt 10
FIGURE 5 - BIOLAC SITE PLAN oottt 10
FIGURE 6 - SAGRSITE PLAN . ..coiiiiiiiiiiiticrcceee e 11
FIGURE 7 - NITROX SITE PLAN ..ottt 12
FIGURE 8 - LEMNA SITE PLAN c.oooiiiiiirttcccnteeeeee e 13
FIGURE 9 - GROSS-WEN SITE PLAN L..oiiiiiiiiiiiiieiiiieeeteeeeeceeee e 14
APPENDICES
APPENDIX A - NPDES PERMIT

APPENDIX B - WASTELOAD ALLOCATION
APPENDIX C - DEFINITIONS (FROM IOWA DNR EXHIBIT 9A — PRELIMINARY REVIEW
OF ANTIDEGRADATION ALTERNATIVES ANALYSIS)



WEST BRANCH, IOWA
ANTIDEGRADATION ALTERNATIVES ANALYSIS

August 2019

EXECUTIVE SUMMARY

The City of West Branch is in the process of planning improvements to its wastewater
treatment system. Changes to the State of lowa’s water quality standards have resulted in
new NPDES effluent limits that the existing facilities are not capable of meeting. This
Antidegradation Alternatives Analysis identifies and evaluates different potential treatment
improvements that are (a) capable of meeting the new effluent limits and (b) offer a range
of treatment and disposal capabilities to evaluate non-degrading and less-degrading
alternatives as mandated by lowa’s antidegradation policy and implementation procedure.

A total of ten alternatives were evaluated including the base pollution control alternative
(BPCA), three non-degrading alternatives (NDA) and six less-degrading alternatives (LDA).
The alternatives were evaluated based on their practicability, economic efficiency,
affordability and degradation on a pollutant-by-pollutant basis.

All three of the non-degrading alternatives, recycle/reuse, land application, and regional
treatment, were determined to be non-practicable.

Of the seven remaining alternatives, the BPCA and six LDAs, Alternative No. 7, modifying
the existing aerated lagoon wastewater treatment plant to an enhanced treatment aerated
lagoon system with the submerged attached growth reactor (SAGR) process, was
determined to be the least degrading preferred alternative. The other LDA alternatives
(mechanical treatment plant with SBR, mechanical treatment plant with Aero-Mod,
mechanical treatment plant with Biolac, enhanced treatment aerated lagoon systems with
the NitrOx process, Revolving Algal Biofilm) were not preferred due to financial concerns
as well as concerns regarding ease of operation.

Although the preferred alternative is considered less degrading and expected to improve
overall water quality in the receiving stream for a number of pollutants, degradation for
some pollutants of concern will occur. Therefore, a description of the social and
economic importance of the project is included at the end of the analysis.



EXISTING CONDITIONS AND DESIGN PARAMETERS

Tables 1, 2 and 3 summarize existing flows and loads, permitted flows and loads and
design flows and loadings for the City of West Branch.

Table 1: Existing Flows and Loadings'

Flows (mgd) Maximum Month Influent Loads (Ibs/d)
ADW 0.244 BOD:s 433
AWWis0 n/a TSS 513
AWWso 0.732 TKN 82
MWW 2.785
PHWW 5.790

1. Flows and loads reflect population currently served by WWTP and do not include flows and
loads associated with the Mobile Home Village. Estimated existing (2017) population = 2,496

Total Community. Estimated existing (2017) population served by WWTP = 2,037 (does not
include Mobile Home Village)

Table 2: Permitted Flows and Loads'

Flows (mgd) Maximum Month Influent Loads (Ibs/d)
ADW 0.242 BOD:s 544
AWW 0.792
MWW 1.440

1. Taken from NPDES Permit

Table 3: Design Flows and Loadings’

Flows (mgd) Maximum Month Influent Loads (Ibs/d)
ADW 0.334 BODs 626
AWWigo 0.712 TSS 740
AWWs3o 0.924 TKN 123
MWW 2977
PHWW 5.790

1. Projected design year (2040) population = 3,167 Total Community (includes Mobile Home

Village)

The City currently has a compliance schedule for ammonia and E.coli in their NPDES
Permit No. 1694001. The existing treatment facility utilizes a 2-cell aerated lagoon
system. The projected ADW and AWWs0 design flows for the facility are 0.334 mgd and
0.924 mgd, respectively. The projected design organic loading is 626 Ibs/day BODs. No
significant industrial contributors are present or anticipated in the community. Figure 1
shows a schematic of the existing wastewater treatment facility.



RECEIVING STREAM NETWORK

The existing discharge receiving stream network for the facility consists of discharge to
West Branch Wapsinonoc Creek which is tributary to the Cedar River, the lowa River and
the Mississippi River. The current receiving stream network designations, Use Attainability
Analysis (UAA) and impairment statuses are summarized in Tables 4 and 5:

Table 4: Current Stream Designations

Stream Current Designation Source

West Branch

Wapsinonoc Creek A2, BIWW-2)

lowa DNR Use Assessment/Attainability Analysis

Wapsinonoc Creek

A2, BIWW-1), HH

lowa DNR Use Assessment/Attainability Analysis

Cedar River

A1, BIWW-1), HH

lowa DNR Use Assessment/Attainability Analysis

lowa River

A1, BIWW-1), HH

lowa DNR Use Assessment/Attainability Analysis

Mississippi River

A1, BWW-1), HH

lowa DNR Use Assessment/Attainability Analysis

Table 5: Impairment Status'

Stream Impairment(s) TMDL Status Notes
West Branch
Wapsinonoc Creek N/A N/A Not assessed.
Wapsinonoc Creek N/A N/A Not assessed.
Indicator Assessed as “partially supporting”
Bacteria — Complete (2010) | based on IDNR ambient
E.coli monitoring.
Cedar River
Assessed as “partially supporting”
pH N/A due to violations on the pH
criterion of 9.0 unit.
lowa River Bacteria Complete (2007)
Mississippi River MetaI:s TMDL Needed | Violations of chronic criterion.
(@aluminum)

1. Source: 2016 Impaired Waters List




|
(

i
i

‘ _ FLOATING

REEF AERATORS

p -.\-»-&

BAFFLE CURTAIN
L4

____300TH STREET __

100—-4

iy T O

FORCE MAIN

AIR LATERALS

BAFFLE CURTAIN

N e 1 8 SR T T
GRAVITY SEWER P ———
R T S apee Bl

EFFLUENT SEWER

VEENSTRA & KIMM, INC.

EXISTING FACILITY
WEST BRANCH, IOWA

FIGURE 1




EFFLUENT LIMITATIONS

The existing NPDES permits limits that are effective from 9/01/2017 to 12/31/2021 are
shown in Table 6.

Table 6: Existing NPDES Permit Limits (9/01/2017 to 12/31/2021)

Parameter Season Concentration (mg/L) Mass (Ibs/d)
7-d 30-d Max. day 7-d 30-d Max. day
CBODs Yearly 40.0 25.0 264.0 165.0
TSS Yearly 120.0 80.0 792.0 528.0
Ammonia Jan 29.6 55.2 79 163
Feb 32.0 63.7 87 190
Mar 27.3 47.9 72 139
Apr 14.2 32.0 34 93
May 13.2 20.1 31 93
Jun 11.4 15.5 25 93
Jul 12.2 13.3 24 88
Aug 11.0 11.0 23 73
Sep 11.9 13.2 27 87
Oct 16.8 18.9 43 110
Nov 23.2 25.2 58 100
Dec 25.2 41.5 65 118
D.O. Yearly 5.0
pH Yearly (minf;;ium) 9.0

1. Minimum 85% removal required (567 IAC 62.3(1))

Ammonia limitations effective until 12/31/2021 in the NPDES permit are less stringent
than the water quality based limits that become effective on 1/01/2022. The compliance
schedule listed in the NPDES permit is to allow the facility to make changes to meet the
new, more stringent limits effective from 1/01/2022 to 8/31/2022 listed below in Table 7.



Table 7: New NPDES Permit Limits (1/01/2022 to 8/31/2022)

Parameter Season Concentration (mg/L) Mass (Ibs/d)
7-d 30d Max. day 7-d 30d Max. day
CBOD5 Yearly 40.0 25.0 264.0 165.0
TSS Yearly 120.0 80.0 792.0 528.0
Ammonia Jan 3.4 6.9 26.2 53.5
Feb 4.0 8.4 30.5 64.8
Mar 3.4 8.4 26.2 64.8
Apr 1.5 8.4 11.7 64.8
May 1.7 8.4 13.4 64.8
Jun 1.3 6.9 10.1 53.5
Jul 1.0 6.9 7.7 53.5
Aug 1.0 6.9 7.4 53.5
Sep 1.1 8.4 8.1 64.8
Oct 1.6 6.9 12.0 53.5
Nov 2.3 5.7 17.9 441
Dec 2.5 6.9 19.1 53.5
D.O. Yearly 5.0
pH Yearly 6.5
E-coli 3/15- 630 630
11715 #/100 mL | #/100 mL
geomean | geomean




POC IDENTIFICATION AND TIER PROTECTION LEVEL

Table 8 identifies the pollutants of concern for the proposed treatment facility.

Table 8: Pollutants of Concern

Secondary or Beneficial Use ,
PO WQBEL? Affected it ygtes
See Table 11 for
. discharge
Organic Matter Yes Aquatic life 1 alternative
(CBOD:s) o
determinations of
degradation.
See Table 11 for
Suspended Solids dlscharge
Yes General uses 1 alternative
(TSS) L
determinations of
degradation.
Compliance with
Ammonia-Nitrogen Yes Agquatic life 1 WQBELs will not
cause degradation.
See Table 11 for
discharge
Bacteria (E. coli) Yes Contact recreation 1 alternative
determinations of
degradation.
Applicable only if
chlorine is used to
TRC Yes Aquatic life 2 disinfect. Chlorine
disinfection is not
proposed.
Human health
(drinking water),
Total Nitrogen No __ aquatic life 2 No WQ.S numeric
(indirect), general criteria.
uses (nuisance
aquatic life)
Aquatic life
Phosphorus No (|nd|rect),.general ) No WQS numeric
uses (nuisance criteria.
aquatic life)
WQS numeric
criteria, but no
Priority Pollutants No Human‘hefalth, 2 ant.|C|‘pated effluent
aquatic life limits based on
reasonable
potential.




IDENTIFICATION & DISCUSSION OF ALTERNATIVES

Without improvements, the existing aerated lagoon treatment facilities cannot meet the
future ammonia-nitrogen limits listed in the newly received NPDES permits. The existing
facilities would not be able to meet proposed bacterial limits without dedicated
disinfection facilities.

The City of West Branch anticipates moderate increases in its influent flows and loadings
over the next 20 years. These increases are accounted for in the future design flows and
loadings.

ALTERNATIVE NO. 1: RECYCLE/REUSE

To be considered a Non-Degrading Alternative (NDA), this option must include recycle or
reuse of the entire proposed increase in treated wastewater volume. This alternative was
determined not to be practicable due to the following factors:

1. Seasonal constraints and lack of consumptive demand for agricultural irrigation,
landscape irrigation, recreational area irrigation or industrial water use applications.

2. Aquifer augmentation through well disposal is prohibited by 567 IAC 62.9.

ALTERNATIVE NO. 2: LAND APPLICATION

Land application of the proposed increase in design loading in addition to treatment
modifications necessary to meet the new WQEBLs was evaluated and determined to be
economically inefficient. For estimating purposes, the costs associated with land
application were added to Alternative No. 7, the base pollution control alternative (BPCA).

The lowa Wastewater Facilities Design Standard Chapter 21 governs design requirements
for land application of wastewater. The minimum storage required for land application is
205 days based on climatic restrictions in accordance with Figure 3 of Chapter 21. The
additional volume of storage required to allow land application of the proposed increase in
design flow was calculated by proportioning the future design flow such that any increases
in wastewater flows above the existing design flow would be land applied.

Since the 20-year design flows are projected to increase by 38% above the facility’s
currently permitted capacity, 28% of the design wastewater flow would be diverted for
dedicated land application. The storage requirements associated with storage of 28% of
the design flows for 205 days was calculated to be 41 million gallons using the AWWis0 as
a conservative estimate for the maximum 205-day wet weather flow. The associated land
area required for two 20.5-million-gallon storage lagoons would be approximately

10.5 acres each. The land application area required for slow rate application assuming a



maximum percolation rate of 10 inches per month and a 3-month application period
would be approximately 50 acres neglecting any buffer area.

Assuming the land application site could be located adjacent to the existing treatment and
storage site, the addition of a slow rate land application system to apply this proportion of
the flow would add approximately $8,175,000 (present day) to the BCPA project cost. The
cost includes storage lagoons, pumping station, chlorine disinfection prior to land
application, land purchased and sprinkler system. Under this alternative, the BPCA would
be designed for existing permitted flows and loadings rather than the projected flows and
loadings through the 20-year design. Figure 2 shows a schematic of the proposed land
application under Alternative 2.

Figure 2: Land Application Schematic

~ Aerated | .
)_ > Setting ‘
Lagoon -» 1 J—»Q—’l SAGR J-y@... L

Cell No. 2 Cell Dlsmfectlon

Chvereereeseeses e L A

: Storage i Storage ; To Land

i LagoonNo. 1 e , ........ »i Lagoon No. 2 ieeeree N, > Appllcatlon
20.5 MG i 205MG Site

ALTERNATIVE NO. 3: REGIONAL TREATMENT

Regional treatment is only considered an NDA in this analysis if the authority receiving the
wastewater has adequate surplus treatment capacity to receive the additional wastewater
while remaining within its current permitted design capacities for both flow and loading.
To qualify the new flow must be handled within the design capacity of the receiving
treatment plant and a separate antidegradation review is not required.

A review of existing wastewater treatment facilities within a 10-mile radius of the City of
West Branch indicated there is a potential to pump wastewater to West Liberty’s treatment
facility. This is assuming West Liberty’s facility has available capacity. The cost to pump
wastewater to West Liberty would add approximately $11,800,000 (present day) to the
BCPA project cost. The cost includes a 9-mile force main, lift station and back-up
generator. Under this alternative, the BPCA would be designed for existing permitted
flows and loadings rather than the projected flows and loadings through the 20-year
design.



Pumping wastewater 9 miles for regional treatment was determined economically
inefficient and not to be a practical alternative. In addition to costs, there are also
jurisdictional issues associated with regional treatment. The time frame to arrive at an
agreement between the cities as well as construction of improvements makes this
alternative not practical when compared to other alternatives using the existing plant site
and infrastructure. Veenstra & Kimm, Inc. has determined this alternative not to be
technically advisable.

ALTERNATIVE NO. 4: MECHANICAL TREATMENT (SEQUENCING BATCH REACTOR,
SBR)

This alternative consists of a sequencing batch reactor (SBR) mechanical treatment facility
being constructed at the existing lagoon site. The SBR system will allow the City to
comply with their new, more stringent ammonia limits. UV disinfection facilities would
also be constructed to ensure compliance with bacteria limits. The existing aerated lagoon
cells would be converted to provide flow equalization. Due to the inherent solids storage
capacity within the SBR system, no additional separate sludge storage would be needed at
this time. Veenstra & Kimm, Inc. recommends re-evaluating sludge storage needs of the
WWTF in 10-15 years. An EQ lift station and earthwork, a new headworks facility
including screens and grit removal, activated sludge batch reactor basins and a UV
disinfection system would be added as part of this alternative. A schematic of this
alternative is shown in Figure 3.

This alternative is considered one of the less degrading of the alternatives due to the
following factors:

1. Effluent mass loads from this process for CBODs, TSS, and ammonia are expected to
be lower than other reasonable treatment process alternatives.

2. The extended air activated sludge process would incorporate provisions for
biological nutrient removal in the design.

Although alternative No. 4 is energy intensive, requires a greater amount of operator
expertise/attention than the lagoon alternatives, it does have some advantages. First, this
treatment alternative could be expanded on the existing lagoon site if future growth is
greater than anticipated. The lagoon alternatives cannot be easily expanded to
accommodate greater than anticipated growth. Second, this alternative can be operated as
a biological nutrient reduction system and allow the City to comply with more stringent
TN and TP limits. West Branch’s AWW flow is close to 1.0 MGD. AWW flows of 1.0
MGD or greater trigger TN and TP limits to be issued by IDNR. Based on conversation
with IDNR, there is reasonable potential that nutrient limits could be issued to West
Branch in the future. Third, it has the second lowest 20-year present worth cost.



48" MH g —
i 100A 0" 60" 120"
NEW INFLUENT 100-1
STRUCTURE |
: e
. 3 iy EQ FLOW i %
O === Sp||TTER STRUCTURE 9§ o L
. e LD Blco CELL # 2 VALVE
INFLOW & RETURN FLOW
s
STRUCTURE ]
INTER CELL
OVERFLOW STRUCTURE
v, nt o ‘1
& FUTURE 35'X35’°
8| SLUDGE STORAGE
; 2R
J For EQ OVERFLOW
i, e 40'X12' I EOS%EE%%VI; B STRUCTURE
e ' S8 UV BUILDING & v
4 S : <~y ~ 100-3
| s /
i R " — FLUME
I e g 2 2 : Pl 100-3A
_ 48" MH , — ,
? " b " ; 100-3B
A g Vot ;40.;'7 e 3
£ o 10022 @ 100-3C KEY
' + : , FORCE MAIN ST————T
. e e 4 | s
: . %
- AT a Sl AL
3 ’ o % GRAVITY SEWER
300TH STREET _ __ __ =Cet [ I —— _ _ g EFFLUENT SEWER e
» STORM SEWER e —————
NEW STRUCTURES _
NEW PIPING e
VEENSTRA & KIMM, INC. SBR SITE PLAN

WEST BRANCH, IOWA
FIGURE 3

[




ALTERNATIVE NO. 5: MECHANICAL TREATMENT (AERO-MOD SEQUOX)

This alternative consists of an Aero-Mod SEQUOX mechanical treatment facility being
constructed at the existing lagoon site. The existing aerated lagoon cells would be
converted to prayide flow equalization. An EQ lift station and earthwork, a new
headworks facility including screens and grit removal, SEQUOX equipment and reactor
basins, a sludge storage facility and a UV disinfection system would be added as part of
this alternative. A schematic of this alternative is shown in Figure 4.

This alternative is considered one of the less degrading of the alternatives due to the
following factors:

1. Effluent mass loads from this process for CBODs, TSS, and ammonia are expected to
be lower than other reasonable treatment process alternatives.

2. The activated sludge process would incorporate provisions for biological nutrient
removal in the design.

Although alternative No. 5 is energy intensive, requires a greater amount of operator
expertise/attention than the lagoon alternatives and has the highest 20-year present worth
cost of the reasonable alternatives, it does have some advantages over the lagoon
alternatives. First, this treatment alternative could be expanded on the existing lagoon site
if future growth is greater than anticipated. The lagoon alternatives cannot be easily
expanded to accommodate greater than anticipated growth. Second, this alternative can
be operated as a biological nutrient reduction system and allow the City to comply with
more stringent TN and TP limits. West Branch’s AWW flow is close to 1.0 MGD. AWW
flows of 1.0 MGD or greater trigger TN and TP limits to be issued by IDNR. Based on
conversation with IDNR, there is reasonable potential that nutrient limits could be issued
to West Branch in the future.

ALTERNATIVE NO. 6: MECHANICAL TREATMENT (BIOLAC)

This alternative consists of a Biolac mechanical treatment facility being constructed at the
existing lagoon site. The Biolac system will allow the City to comply with their new, more
stringent ammonia limits. UV disinfection facilities would also be constructed to ensure
compliance with bacteria limits. One of the existing aerated lagoons would be partially
filled and the Biolac system would be constructed in that area. The remaining portion of
that cell would be used for sludge storage. Because sludge is being stored in a lagoon, no
sludge storage tanks are required. The other existing aerated lagoon cell would be
converted to provide flow equalization. An EQ lift station and earthwork, a new
headworks facility including screens and grit removal, Biolac equipment and reactor
basins, Biolac clarifiers and a UV disinfection system would be added as part of this
alternative. A schematic of this alternative is shown in Figure 5.

10



i “l ;" -
| o
\ = P '14‘ ;
|
|
|
= ;
|
| g —
| o 60’ 120°
NEW INFLUENT
STRUCTURE
D e FQ FLOW SPLITTER [ 2 :
@ /?ﬁ-—"" 2 STRUCTURE [ >
Ll ; g : EQ CELL # 2 VALVE
. 3 poa . | INFLOW & RETURN FLOW
%& 40°X50°
= JHERDWEORES B INTER CELL
Py, OVERFLOW STRUCTURE
; =S EQ LIFT STATION
B AERO-MOD SYSTEM
: 7 o 52'x52" |
S SLUDGE STORAGE [+ '
o - EQ OVERFLOW
40°X 12" RSN EQ_OVERFLOW B STRUCTURE
; UV BUILDING e\ STRUCTURE
£ HER o g 'S i — 100-3
s ~ — FLUME
T ¥ _— 100-3A
48" MH| —
: R _\ 4 : 100-3B 100—4
i R = YT e );jﬂjr ‘,-‘.: -
e . 48" MH 100-3C @ -
e nil - FORCE MAIN e ——————
3 GRAVITY SEWER S—————
300 STREET _ — — T = o e R - - R "~ EFFLUENT SEWER I A———.
1 STORM SEWER e
| NEW STRUCTURES _
g
:5.‘» NEW PIPING o ey T
i
b
VEENSTRA & KIMM, INC. AERO-MOD SITE PLAN

WEST BRANCH, IOWA
FIGURE 4




|— EQ
— 100A

LIFT STATION

[ —
o' 60" 120"
100—1
EQ INFLOW & RETURN
STRUCTURE
“UEQ FLOW |
SPLITTER STRUCTURE
B 73'X35' BOTTOM 1
2 CELLS 40'X12’
Y | UV BUILDING
/ EQ OVER FLOW
WAS LINE ~100-3
s — 100-3A
B e o L 100-38
A e TN 3 ] _— 100-3C
z 100-2 e
18" OUTFALL

= FORCE MAIN R SRR T

__ _ _300TH STREET _ __ __ S
e s e e e e T T L e GRAVITY SEWER e e s T
= : NEW PIPING R T AR

BAFFLE CURTAIN

EFFLUENT SEWER T i
VEENSTRA & KIMM, INC. BIOLAC SITE PLAN

WEST BRANCH, IOWA
FIGURE 5




This alternative is considered one of the less degrading of the alternatives due to the
following factors:

1. Effluent mass loads from this process for CBODs, TSS, and ammonia are expected to
be lower than other reasonable treatment process alternatives.

2. The activated sludge process would incorporate provisions for biological nutrient
removal in the design.

Although alternative No. 6 is energy intensive, requires a greater amount of operator
expertise/attention than the lagoon alternatives and has the third highest 20-year present
worth cost of the reasonable alternatives, it does have some advantages over the lagoon
alternatives. The main advantage is that if this alternative can be operated as a biological
nutrient reduction system and allow the City to comply with more stringent TN and TP
limits. West Branch’s AWW flow is close to 1.0 MGD. AWW flows of 1.0 MGD or
greater trigger TN and TP limits to be issued by IDNR. Based on conversation with IDNR,
there is reasonable potential that nutrient limits could be issued to West Branch in the
future.

ALTERNATIVE NO. 7: ENHANCED TREATMENT AERATED LAGOON WITH
SUBMERGED ATTACHED GROWTH REACTOR (SAGR)

This alternative consists of a Submerged Attached Growth Reactor (SAGR) being
constructed at the existing lagoon site. The SAGR system will allow the City to comply
with their new, more stringent ammonia limits. For this alternative, the existing lagoon
infrastructure would be retained for primary and secondary treatment. No screening or grit
removal is required for this alternative. UV disinfection facilities would also be
constructed to ensure compliance with bacteria limits. An additional aerated lagoon,
aeration equipment, SAGR media, baffle replacement and a UV disinfection system would
be added as part of this alternative. A schematic of this alternative is shown in Figure 6.

This alternative is considered one of the less degrading of the alternatives found to be
reasonable due to the following factors:

1. Effluent mass loads from this process for CBODs, TSS, and ammonia are expected to
be lower than other reasonable treatment process alternatives (similar to mechanical
treatment).

2. The SAGR Process has indicated its ability to incorporate provisions for biological
nutrient removal in the future if required.

Alternative No. 7 provides sufficient treatment to meet the effluent limits listed in the
newly received NPDES permit. Evaluation of Alternative No. 7 indicated it has the lowest

11




il i
‘ vE
l | S d
bt
! | T
| | 2
| |
| |
|l l T TR
ll /&lr S q"s‘?" o 60" 120°
&
]
NEW PIPE & VALVE ;‘
* >N’AE\‘A;' INFLUENT . — %
L, NTER CELL ‘ k- ‘
B OO R OERRFLOSCTU ' Wi
ft .«
| , b o0
4 k- "‘i; :
& e, - ;
o _ FLOATING
o BAFFLE CURTAIN
;’
i
| ,} KEY
o e | $ FORCE MAIN
f i ! 1’ GRAVITY SEWER [ —
Bkt £ | PG
st { | / " BAFFLE CURTAIN
B — 18" OUTFALL
N w0x12’ ~ EFFLUENT SEWER R
W BUILDING s S B
i 2 STORM SEWER —————
NEW STRUCTURES _
NEW PIPING T ——
ITE PLAN
VEENSTRA & KIMM, INC. SAGR SITE PLA

WEST BRANCH, IOWA
FIGURE 6 '




20-year present worth cost. However, if greater than anticipated growth occurs in the
future, this system cannot be easily expanded on the existing site to accommodate greater
flows.

ALTERNATIVE NO. 8: ENHANCED TREATMENT AERATED LAGOON WITH NITROX

This alternative consists of a NitrOx system being constructed at the existing lagoon site.
The NitrOx system will allow the City to comply with their new, more stringent ammonia
limits. For this alternative, the existing lagoon infrastructure would be retained for primary
and secondary treatment. After the aerated lagoon cells, wastewater would be sent to the
NitrOx reactors for ammonia removal and then to the quiescent cell for settling. No
screening or grit removal is required for this alternative. UV disinfection facilities would
also be constructed to ensure compliance with bacteria limits. An additional aerated
lagoon, MARS aeration equipment, NitrOx equipment and basins, NitrOx media, natural

- gas water heater, quiescent cell berm and a UV disinfection system would be added as part
of this alternative. A schematic of this alternative is shown in Figure 7.

This alternative is considered one of the less degrading of the alternatives found to be
reasonable due to the following factors:

1. Effluent mass loads from this process for CBODs, TSS, and ammonia are expected to
be lower than other reasonable treatment process alternatives (similar to mechanical
treatment).

2. The NitrOx Process has indicated its ability to incorporate provisions for biological
nutrient removal in the future if required.

Alternative No. 8 provides sufficient treatment to meet the effluent limits listed in the
newly received NPDES permit. Evaluation of Alternative No. 8 indicated it has the fourth
highest 20-year present worth cost. However, if greater than anticipated growth occurs in
the future, this system cannot be easily expanded on the existing site to accommodate
greater flows.

ALTERNATIVE NO. 9: ENHANCED TREATMENT AERATED LAGOON WITH LEMTEC™
BIOLOGICAL TREATMENT PROCESS

This alternative consists of a Lemtec™ system being constructed at the existing lagoon site.
The Lemtec™ system will allow the City to comply with their new, more stringent
ammonia limits. UV disinfection facilities would also be constructed to ensure
compliance with bacteria limits. The LemTec™ Biological Treatment Process requires
preliminary treatment in the form of screening, but not grit removal. The proposed design
for West Branch utilizes three aerated lagoon cells (two of them already existing) in -
parallel. Each LemTec lagoon will be divided into four cells. The first three cells in each

12




e |
1 | ¥ -
%) Lt B :
(I | X |
| ¥
| :
l |
b
1 l 48" MH Qﬂuf‘-_ o
1 /'{ Y FE =
| — 100A 4 o N g s L
NEW INFLUENT 100t &
STRUCTURE | g
; NEW PIPE & VALVE 3
L /","_:J
v 8 _— . "_‘ng/!?«\—L
—_— : ey REEF AERATORS
=t B OVERFLOW STRUCTURE
12' TOP BERM
3:1 SLOPE
i
| 45'X45' KEY
' NITRO|X BUILDING FORCE MAIN B
| 100—4 GRAVITY SEWER RS
NEW PIPE ‘
100-2 I EFFLUENT SEWER E——
j STORM SEWER ——
40X12" “
s00TH STREET __ |  _ . UV_BUILDING g iz ____NEW STRUCTURES [
B = — 20%20° NEW PIPING e——
FUTURE BLOWER BUILDING %
% GRADING —
L
I
|
VEENSTRA & KIMM, INC. NITROX SITE PLAN

WEST BRANCH, IOWA
FIGURE 7




lagoon will be a partially mixed cell. The fourth cell in each lagoon will be a settling
zone. ‘All the cells in the proposed design will be covered by Lemna’s LemTec™ Modular
Insulated Covers which prevent algae growth, improve clarification and encourage
nitrification. After the settling cells, water proceeds to the polishing reactor for additional
ammonia removal. After the polishing reactor, water will flow through a UV disinfection
chamber. A new headworks facility including screens, Lemna equipment, a small package
lift station and a UV disinfection system would be added as part of this alternative. A
schematic of this alternative is shown in Figure 8.

This alternative is considered one of the less degrading of the alternatives found to be
reasonable due to the following factors:

3. Effluent mass loads from this process for CBODs, TSS, and ammonia are expected to
be lower than other reasonable treatment process alternatives (similar to mechanical
treatment).

4. The Lemtec™ Biological Treatment Process has indicated its ability to incorporate
provisions for biological nutrient removal in the future if required.

Alternative No. 9 provides sufficient treatment to meet the effluent limits listed in the
newly received NPDES permit. Evaluation of Alternative No. 9 indicated it has the third
lowest 20-year present worth cost and is similar in cost to the SBR mechanical system.
However, if greater than anticipated growth occurs in the future, this system cannot be
easily expanded on the existing site to accommodate greater flows.

ALTERNATIVE NO. 10: REVOLVING ALGAL BIOFILM SYSTEM BY GROSS-WEN

This alternative consists of a revolving algal biofilm (RAB) system being constructed at the
existing lagoon site. The RAB system will allow the City to comply with their new, more
stringent ammonia limits. UV disinfection facilities would also be constructed to ensure
compliance with bacteria limits. The RAB system by Gross-Wen Technologies requires
preliminary treatment in the form of screening and grit removal as well as flow EQ. After
preliminary treatment, water flows to the RAB units for ammonia removal. The RAB units
are housed in commercial greenhouses to allow for sufficient algae growth during the cold
winter months. Following the RAB system, water then flows to the aerated lagoons for
further BOD removal and to the quiescent cell for polishing. Algae waste from the RAB
system will be harvest and utilized as a revenue stream for the City of West Branch.

A new headworks facility including screens and grit, an additional aerated lagoon, MARS
aeration equipment, RAB equipment, commercial greenhouse, baffle replacement and a
UV disinfection system would be added as part of this alternative. A schematic of this
alternative is shown in Figure 9.

13




T 48" MH NEW FORCE MAIN
/7 //: NEW INFLUENT SPLITTER STRUCTURE
L— 100A

) R —
_____ NEW FORCE MAIN — - ‘ L o o 1200
100-1 .
100 &
PACKAGE > 2 /,: NEW PIPE & VALVE W
LIFT STATION | g A ‘
.. ‘A‘?‘T.f 1 :
S o - Z
B %( ':
8 )1;'3‘5:—&?:5' ‘
425'X240’|
5 BAFFLES
| ¢
: W, 48,%48,X12
‘LEMNA POLISHING REACTORS
(LPR)
. l 1004
NEW PIPE 000
FUTURE_BLOWER BUILDING KEY
- > i ! —_—
{ ' w FORCE MAIN ———
\— NEW EFFLUENT PIPE 10023C _l 18" OUTFALL )
IR — ’ o e ——
Soom: eeT L weuomenwe [ CRAVITYSEWER
ot e e e S B T T e BAFFLES
£
' EFFLUENT SEWER — e
~ NEWSTRUCTURES e IR
i
X L NEW PIPING A T
VEENSTRA & KIMM, INC. LEMNA SITE PLAN

WEST BRANCH, IOWA
FIGURE 8




This alternative is considered one of the less degrading of the alternatives found to be
reasonable due to the following factors:

1. Effluent mass loads from this process for CBODs, TSS, and ammonia are expected to
be lower than other reasonable treatment process alternatives (similar to mechanical
treatment).

2. The RAB process would incorporate provisions for biological nutrient removal in
the design.

Alternative No. 10 provides sufficient treatment to meet the effluent limits listed in the
newly received NPDES permit. This treatment alternative could be expanded on the
existing lagoon site if future growth is greater than anticipated. If the City is issued TN and
TP limits, the RAB system would allow the City to comply with the more stringent nutrient
limits. Evaluation of Alternative No. 10 indicated the second highest 20-year present
worth cost. Although the RAB system is approved for use by the DNR, it does not have
any full-scale plants currently in operation.

14




NEW INFLUENT 100—-1

STRUCTURE

& 40'X50’
i HEADWORKS By
41°X275'| '
" GROSS—WEN =

RAB SYSTEM r

— A:UEA B AT AL A

——

£ —0L

REEF AERATORS
I

!
1
i

FLOATING
BAFFLE CURTAIN

NEW PIPE

240°'X425" PRIMARY CELL

N s0x12"

UV BUILDING

___300TH STREET _ _ _ o —— ——— — —

e p——
o 60’ 120'
i
e
KEY
" FORCE MAIN T
~ GRAVITY SEWER —

[® {

'/ BAFFLE CURTAIN

18" OUTFALL
~ EFFLUENT SEWER

- R 1 i  STORM SEWER S
NEW STRUCTURES e e
NEW PIPING —

GROSS-WEN SITE PLAN

VEENSTRA & KIMM, INC.

WEST BRANCH, IOWA
FIGURE 9




ALTERNATIVES SUMMARY

Table 9 summarizes the alternatives identified for wastewater treatment.

Table 9: Alternatives Project Costs

Alt. No. | Description Present Day Cost
1. Recycle/Reuse N/A

2. Land Application $13,903,000*
3. Regional Treatment $16,353,000*
4, Mechanical Treatment — SBR $8,405,000

5. Mechanical Treatment — Aer-Mod SEQUOX $10,484,000
6. Mechanical Treatment — Biolac $9,464,000
7. E.T.A.L.: SAGR (BPCA) $7,266,000
8. E.T.A.L.: NitrOx $9,358,000
9. E.T.A.L.: Lemtec $8,519,000
10. Revolving Algal Biofilm $9,911,000

*Alt. No. 2 and 3 - The cost for a SAGR system (i.e. the BPCA) to treat currently permitted flows
was added to the cost of the alternative. A SAGR system to meet currently permitted flows is:
estimated to be $5,728,000.

15



Table 10 summarizes the evaluation of alternatives with respect to classification as
non-degrading, less degrading or the base pollution control alternative as well as the
practicability, economic efficiency and affordability of each alternative.

Table 10: Alternative Classification and Evaluation

Alt. No. | BPCA, Is the Alternative Reasonable?
LNIS),A/\\? " | Practicable? Economically | % of Affordable?' | % of MHI? | Reasonable?
Efficient? BPCA

1. NDA No N/A - N/A - No
2. NDA No No - N/A - No
3. NDA No No - N/A - No
4. LDA Yes Yes 116 Yes 0.73% Yes
5. LDA Yes Yes 144 Yes 0.91% Yes
6. LDA Yes Yes 130 Yes 0.83% Yes
7. BPCA Yes Yes 100 Yes 0.64% Yes
8. LDA Yes Yes 129 Yes 0.79% Yes
9. LDA Yes Yes 117 Yes 0.76% Yes
10. LDA Yes Yes 136 Yes 0.88% Yes

1.Based on financial capability indicators described in EPA’s 1995 Interim Economic Guidance for Water
Quality Standards Workbook and 1997 CSO Guidance for Financial Capability Assessment and
Schedule Development document, all of the alternatives deemed reasonable are characterized as
“medium burden” based on primary and secondary tests. For purposes of this Alternatives Analysis, no
attempt has been made to thoroughly evaluate far-reaching and serious socioeconomic impacts and all
of the practicable and economically efficient alternatives have been deemed affordable based on the
primary and secondary tests alone. According to the scheduling boundaries established in the EPA
CSO financial capability document, an implementation period of up to 10 years for the proposed
improvements may be appropriate. However, due to the City’s historic and projected growth rate, it is
anticipated that a shorter schedule will be necessary to keep pace with development. Any additional
time requested beyond that required for adequate planning, design and construction would be utilized
to attempt to secure additional funding to alleviate the financial burden on residents resulting from the
project.

2.% of MHI = Total annual cost of proposed treatment/MHI, assuming 1,085 households, a median
household income of $62,083, no grant funding and financing the project with a 20-year SRF loan at
an effective annual interest rate of 2.00%. Number of households and MHI source:
https://factfinder.census.gov/faces/nav/jsf/pages/community_facts.xhtml?src =bkmk

16



PREFERRED ALTERNATIVE

Alternative No. 7, installing an enhanced treatment aerated lagoon SAGR system, is the
preferred reasonable treatment alternative based on anticipated treatment performance and
financial concerns. Table 11 summarizes evaluation of the reasonable alternatives on a

pollutant-by-pollutant basis.

Table 11: Reasonable Alternatives Degradation Comparison

Potential Degradation?

il Alternative No. Comments
Concern
4 5 6 7 8 9 10
CBOD:s No No No | No No | No No | Anticipated removal efficiencies are expected to
increase for Alternatives 4, 5, 6, 7,8, 9 and 10 as
compared to existing. For Alternatives 4, 5, 6, 7, 8,
9 and 10 it is anticipated the mass loading would
be at or below the current level.
TSS No No No | No No | No | No | Anticipated removal efficiencies are expected to
increase for Alternatives 4, 5, 6, 7,8, 9 and 10 as
compared to existing. For Alternatives 4, 5, 6, 7, 8,
9 and 10 it is anticipated the mass loading would
be at or below the current level.
Ammonia- No' No' | No' | No' No | No No' | Anticipated removal efficiencies are expected to
Nitrogen increase for Alternatives 4, 5,6, 7,8, 9 and 10 as
compared to existing. For Alternatives 4, 5, 6, 7, 8,
9 and 10 it is anticipated the mass loading would
be at or below the current level.

E. coli No No No | No No | No | No | The existing facility does not disinfect. The
addition of UV disinfection for all of the
discharging alternatives will decrease the bacteria
discharged to the receiving stream.

TRC No No No | No No | No | No | Applicable only if chlorine is used to disinfect.
Chlorine disinfection is not proposed.
Total Yes Yes | Yes | Yes Yes | Yes | Yes | Alternatives 4, 5,6, 7,8, 9 and 10 can incorporate
Nitrogen TN removal capabilities.
Phosphorus | Yes Yes | Yes | Yes Yes | Yes | Yes | Alternatives 4, 5,6, 7, 8, 9 and 10 can incorporate
phosphorus removal capabilities.
Priority Yes Yes | Yes | Yes | Yes | Yes | Yes | See Note 2 below.
Pollutants?

1. Based on more stringent effluent limitations listed in new NPDES permit.

2.567 IAC 61 lists a total of 88 priority pollutants, some of which may reasonably be expected to be present
in a treated municipal effluent absent significant industrial contributors. For example, lead and copper
may be present in the treated effluent (and the drinking water supply) due to plumbing corrosion. To date
the existing treatment facility has not been required to test for any priority pollutants due to lack of
significant contributing industries that discharge any of the constituents to the sanitary sewer system and

17




associated lack of reasonable potential to violate water quality standards criteria for these constituents. The
concentrations of priority pollutants are not expected to increase as the result of additional wastewater
flows and loadings. However, in as much as these constituents may be present in the effluent and the
proposed treatment system is not designed to remove them, the total mass discharged to the receiving
stream may increase.

JUSTIFICATION OF DEGRADATION

The preferred treatment alternative will result in attainment of all secondary and WQBELs,
and will also result in improved water quality with respect to a number of pollutants. The
proposed treatment facility will reduce stream pollutant loadings for BOD, TSS, ammonia,
E. coli and nutrients.

In addition, the mass of micro constituents (i.e. priority pollutants) are expected to increase
in proportion to City growth. It should be noted that at this time the levels of these
pollutants in the existing plant influent and effluent are unknown, or based on limited
monitoring or absence of industrial contributors, have been deemed to meet applicable
water quality standards. It should also be noted that treatment to remove these pollutants
is, as a general rule, not feasible where they are part of a combined municipal wastewater
stream. Such pollutants are best addressed through source reduction efforts.

As described above, it has been determined that degradation for some POCs will result
from the projected growth of the community and implementation of the preferred
treatment alternative. Since lowa’s Antidegradation Implementation Procedures apply to
net mass pollutant increases irrespective of effluent or receiving stream pollutant
concentrations, and because they do not exempt POCs that are not feasible to remove
absent source reduction efforts, the Social and Economic Importance (SEl) of the project
must be demonstrated.

PROJECT SOCIAL AND ECONOMIC IMPORTANCE
1. ldentify the affected community:

The affected community is the City of West Branch. The project is a municipally
owned public treatment works. The entire population of the community will
benefit from (and bear the costs of) the project.

2. ldentify relevant factors that characterize the social and economic conditions of the
affected community:

Table 12 lists relevant economic statistics for the City.

Community services currently include electricity provided by Alliant and Linn
County REC, natural gas provided by Alliant Energy, water and sewer provided by

18



the City, and telecommunications services through Liberty Communications,
Mediacom, Centurylink, DirectTV and Dish Network. The City is part of the West
Branch Community School District with all schools in the school district being

located in the City of West Branch. Cultural and recreational facilities include a

number of public parks, a library, the Herbert Hoover Presidential Library and other

recreational facilities within or surrounding the community. There are no known
potential public health, safety or environmental problems.

Table 12: West Branch, 1A SEI Factors

Factor Status Notes Source State
Average
Rate of Employment Not Available Population 16 years and | 2 67.5%
over in civilian labor
force
Rate of 2.3% Population 16 years and | 3 2.6%
Unemployment' over in civilian labor
force
Median Household $62,083 2018 Estimate 4,2 $56,570
Income
Poverty Level 7.3% Individuals below 4,2 10.7%
poverty level in 2015
Population Trends +7.5% Approximate increase 5,4 +3.6%
from 2010 to 2018

" Cedar County Average

2 https://www.census.gov/quickfacts/IA

3 https://www.iowaworkforcedevelopment.gov/local-area-unemployment-statistics
4 https://datausa.io/profile/geo/west-branch-ia/

5 Engineer’s Facility Plan

Describe the important social and economic development associated with the
project:

The proposed project is necessary to meet new effluent permit limits and maintain |
adequate sewage treatment for the City. Due to more stringent effluent limits, the
community requires both expansion of treatment capacity and improvement of
treatment.

The project is not expected to directly affect community employment rates, income
levels, population trends or housing starts. However, it will have indirect impacts
on some of these factors. The existing and proposed infrastructure will be funded
through municipal sewer revenues and will have a number of economic and non-
economic impacts including:

19



a. Sewer utility bills will need to be increased. Although total wastewater
conveyance and treatment costs as a percentage of MHI will be below what
EPA considers a “high burden” the significant increase in utility bills will
require a greater portion of household income to be directed toward
wastewater services. It is possible that the project may result in slower
community growth rates if future potential residents deem the rates
unaffordable and locate elsewhere to avoid this cost.

b. By increasing the treatment capacity and degree of treatment provided, the
project will benefit the receiving stream as well as the aquatic and
recreational beneficial uses associated with it.

c. By increasing the treatment capacity, the project will allow for continued
growth of the community.

PUBLIC NOTIFICATION

A public notice was published in the West Branch Times on August 15, 2019. The notice
was also posted at City Hall. The notice was sent to the US EPA Region VII, US Fish and
Wildlife Service, lowa Environmental Council, Environmental Law & Policy Center, lowa
League of Cities, IDNR Field Office No. 6, and Cedar County Public Health. No comments
were received during the public comment period.

20



APPENDIX A

NPDES PERMIT




NOISIAIA SADIAYAS TV INFINNOJYIANA
uonas SHAIN
Iojemyy Aqqry

Ag
SHOMNOSTY TVINLVYN 40 INFINLIVIId FHL 04

*JOJRMUIO)S JO 93IYOSIP Y} J0J A[PAISN[OXD pansst yuudd Aue 03 10 judunaedap oy) Aq pansst

yued [e1ousd B JO SUOHIPUOD PUB SULID) O} Jopun 231eydsIp 0) uonezuoyne Aue o) Ajdde jou soop
uorstaoid sty yrwrad ST} JO 90UBNSSI 9Y) AQ PINOAIL ST AOQR PIAYNUIPI AY[108] o)} 10} Jusunedap
oy Aq pansst A[snoradxd jrued SHAJN emo] 10 yruiad uorerado emo] pasrdxoun Junsixo Auy

‘yued sy Jo 3d19091 104 Jo sAep (¢ UIYIIM JusunIedap SIY) JO 10302IIP Y} Y)im SULIBIY SATRISTUIPE
10J jsenbai pue [eadde Jo sorjou usnLIM © Sl Aq Jrurad sy} Jo uonpuod Aue eadde Aew no x

“Jruzed

ST} UT Y}I0J 19S SULID) JOYI0 PUR SJUdWIINboI FuLIONUOW ‘SUOTBIII] JUSN[IIS 9 YIIM S0UBPIOOIR
ur jruzed sty ur paygroads sjuen[jod oy) 93 1eyoSIp 0} pue WIsAs [esodsip oy 9je1odo 03 pazuoyne
oIE NOX "9PO)) PANRSIUIWPY BMO] ‘€'$9-L9G SN PUE Y/ '€ SH UON09s 9po)) BmO] ‘((Q)ThET
D'S'N €€) PV 01BN UBS[D Y3 JO (q)Z0 Uonoas Jo Ajuoyine oy} 0} juensind pansst st jrurad SIy |,

6S8CE00VI “HHANNN VdH C207/1€/8 *NOILLVIIIXH A0 ALVdA
2207/10/€0 Ad LINIAL STHL A0 'TVAINTA LT107/10/60 “HONVASSI A0 HLVA
A0 ATA OL ANIINOTI TAV NOA 1007691 “THAINNN LINJHI SHAJIN VAAOI
Ayuno) 1epo)
MP0Yd ‘N6LL ‘8 uonosg
8S€TS VI ‘HONVYE LSAM ) 85€TS VI ‘HONVYEL LSdM
NMOL 40 81CX04d '0O'd
ddIS H1LNOS “¥d L1FdMV4 40 410 TIVH ALID AT ALID
d1S 40 ALID HONVYIL LSIM HONVYL LSIM 40 ALID
SSHIAAV #® AINVN ALI'TIDVA SSHIAAV ® AINVN AHANMO

MR (SHAJN) WIISAS uoneurwify d31eYasi(y Juelnfjod [euoneN
SHDYNOSTY TVIANLVN 40 INANLIVAAd VMOI



7 93eq

‘pAIqIYo.d 312 93BMIS A[UO ALIRD 0 PIUSISIP WII)SAS UOH)II[0 JOMIS ATR)IUBS B WIOIJ 10 AJIIR] Judur)edr} € jo uontod Aue woay sassedAq

‘Sweas)s SUIMOf Ajferuuaiod [jews Jo JSISuod A[[erousd siojem 9say ], ‘suonerndod ysy
owres IojeMm ULIEM JO 9OUBUSIUTRW ST} JIWI| SONSLIO)ORIRYD [eo1sAYd Joy)0o pue Mo[J oY ], "soroods 91e1qalioAul pue ysij owe3uou SAIRU JO AJOLIBA B SOPNOUl
161} Arunuods snenbe juspisal e Suntoddns Jo oqedes are sonsIa)oRIRYD [RIISAYd JOYI0 IO MO[J YOIYM UI 3soy} a1k (ZMM)H SSe[D Pareusdisop siojep\

‘Ai1Anoe 3uneoq e uo o[Iym Apoq Jjem

o) UI JRO[J O WIMS JOU OP SIOSN [OIYM U SONIANOR PUR SANIATOR SUIOIOYS 0) [BIUSPIOUL JORJUOD PIA)IWI] AU ‘SUNRO(Q [EUOIIBOIOI PUE [RIOISWITIOD “SUTYSI)
opnyoul Sasn gy SSe[) TeWIuTW SI 19jem Jo sannuenb ojqeroardde Sunsadur Jo Aniqeqoid oy ‘osn [eUONEa10a1 oY) SuLIng TeJUSPIOOE IO [BIUSPIOUT
IOU)I ST 1By} Jojem O} I JOBJUOD U JNSOI ABW SISN JOY)O JO [RUONEBIIOAI YOIYM UI SISJeM OST [EUOIIBIOAT JOBIHO0 ATBPUOOSS 98 SISJeM TV SSB[D

THHID DONONISdVM HONV AL LSHM *MO[ JO pnoy
AT DONONISIV M HONVIE ISAM  ‘Wen§ SulAldy
NOOODVTAALIVILY TIdD HHIHL V WOdd ADYVHISIA 100 YON ePnO

100¥691  :IquInN JULRJ
dLS 40 ALID HONVYIL LSIM PueN AIeq



¢ o3eq

SLINN ALS §°9 WNWIUTA Apreo x
SLINN QLS 06|  wnurxely A[req Aprea x
Hd
T/ONW0'S WNTITUTA Apreax
NADAXO AAATOSSIA
AVa/S918cS TOW 08|  oeroay Ae( 0¢ INSLEPY
AvVa/sa1I6L  TOW 0TI o3e1oAy Ae( L Apreo x
SAI'10S AAANAISAS TVIOL
AVA/Sg1S91  T/ON ST o3e1eAy Ae( 0¢ Apreox
AVA/SIT+9T  T/ON 0F o3ereAy Ae(T L Apreax
paambay] [BAOWSY %,S8 €qodd
sjary|  3dAL T UOSEIS| IdPwEIEq

Z20Z/TE/8 03 LIOT/T0/60 SV 2932 [00 ‘NPfinQ

NOOODVT TILVIAV TTID HTIHL V WOJdd HOIAVHISIA 100

:suone)IuI| JUSNJIJe Surmoroy o) s souerjdwoos ur ydooxs syuenjjod SurSreyosip woij payqryoid are no x

:SUOP BT JUSNTH

1007691

dLS 40 ALID HONVYIYL LSdM

1 IqUIN N LI

PueN ey




p o8eq

AVA/SI8IT  TOWSTy|  wnuwrxepn Afreq oda
AVA/S1S9  THONTST o3eroAy Ae( 0¢ oda
AVA/SGT100T  TOW TS|  wnurxey Ajreq AON
AVA/S918S  TOW TET o3e10AY Ae(T 0¢ AON
AVA/SHTO0IT  TOW 68|  wnurxep Ajreq hfelo)
Ava/sd1cr  TOW 891 ofereAy Ae( 0¢ hfele)
AVA/SHTL8 TOWCTEI|  wnunxen Areq ddas
AVA/SILT T/ONETT o3eroAy Ae( 0¢ ddas
AVA/SATEL TOWII|  wnurxep Lreq DAV
Ava/sa1¢c  T/OWII o3e1eAy Ae( 0¢ onv
AVa/sd188 TOWE€l|  wnurxen Areq 1ne
AVa/sa1vc  T/OWTTI o3eroay Ae( 0¢ 1ne
AVA/sd1e6 TOWSSI|  wnurxep Areq Nt
AVA/SI1ST  TONWVII o3eroAy Ae( 0¢ NOf
AVA/SA1€6 TOW 07|  wnwixepn Areq AVIN
AVa/sd11e  TONWTEL o3eroay Ae( 0¢ AVIN
AVa/sa1¢6 TOWTg| — wnwixepy Areq qdv
AVA/SdIye  TOWTHI o3eroAy Ae( 0¢ qdv
AVA/SAT 6T TOW6'Ly|  wnurxep Areq AVIN
AVA/SATICIL TOWELL|  98eray Aed o¢ AVIN
AVA/SAT06T TDOWLE9|  wnumxe Areq gd4
AVA/SA1L8 T/DOWNTE|  oFemoay Ae 0¢ adq
AVA/SAT 9T  TOWNTSS|  wnurxen Aireq NV
AVA/S16L TOW9'6C|  oFemoAy Aeq 0¢ NV
(N) NEDOULIN VINOIWINV
sjry|  3dAT ywaT] _ UOSEdS| ITIjomEIEg

120Z/1€/2T 01 LIOT/T0/60 5210 243927 100 1PHn0

100¥691

dLS 40 ALID HONVYIL LSHM

LIqQUUN N LIS J
PueN AR




G o3eg

AVA@/SH196T TON6E|  wnmrxen Areq oda
AVA/SIT19ST TOW6E|  o8eray Leq ¢ oda
AVA/SISLT  TOWLT|  wnwixep Aeq AON
AVA/SAISLT TOWLT o3ereAy Ae( 0¢ AON
AVA/SISLT  T/OWLT|  wnwixep Ajeq LDO
AVA/SISLT  TOWLT|  oSeray Led 0¢ LDO
AVA/SISLT TOWLT|  wnwixen Areq ddas
AVa/Sa186 TOWS'T o3ereAy Ae( 0¢ das
AVA/SHTSLT  T/OWLT|  wnwixep Areq nnv
AVA/s91S9 TOWO'T o3eroAy Ae( 0¢ onv
AVA/SHITIC TOWTE|  wnwrxep Aeq 1ne
AVA/S9ITL TOWT'T oereAy Ae( 0¢ giels
AVA/SHITIC TOWTE| — wnwrxep Areq NOr
AVA/Sg168 TOWE'T o3eroay Ae( 0¢ NOf
AVA/SIITIC TOWTE|  wnurxep Aed AVIN
AVA/S11Il  THONS'T o3ereAy Ae( 0¢ AVIN
AVA/SHITIE TOWLY| — wnuixen Areq v
AVA/sg16€l  TOWI'T|  oSeray Leq 0¢ qdv
AVA/SA19ST TOW6E|  wnwixep A[req AVIN
AVA@/S19ST TOWN6E|  oSeray Leq ¢ AVIN
AV@/sd1 §'sS TOW 8|  wnuwirxe Afreq q94
AvVa/sg1v8¢  T/ON8'S ofe1eAy Ae( 0¢ ad4
AVA/SHIVIEl  TOW 661  wnwixep Areq NV
AVA/SIIve TOWTS|  oSeray Led ¢ NV

(N) NEOOULIN VINOWINV

STy @Ay | WOSEaS| TopPWEIEg

220/1€/80 93 TT0T/T0/10 S0 24392447 100 “NHin0

100¥691

d1S 40 ALID HONVYIL LSIM

:Ioquun N JIULIdJ

PueN ey




9 93eq

TN 00T/# 0€9|  WeSIA OLnowoan AON
TN 00T/#0€9|  UedN oOInowosn 100
TN 00T/# 0€9|  uBOIN ornowoan dds
TN 00T/#0€9|  UBSI oImowoan onv
TN 00T/# 0€9| U OLIOW0dD 1ne
TN 00T/# 0€9|  UBOIN OLBOWIOD) N0t
TN 00T/# 0€9|  UBSJAl SLOWOD) AVIN
TN 001/# 0€9|  weoN oowoan v
TN 00T/# 0€9|  UBOIA OLIOWIOdD) AVIN
110D A
STy 3dAT T | WOSESS| Tjoweled

2202/1€/80 93 TT0T/T0/10 *SAv{ 24397 100 Um0

1007691  *PQUNN JIULIRJ

dL1S 40 ALID HONVYIL LSIM pureN ANoey




L 93ed

‘sjustonnbaz Surrojruowr 9saY) Jo uoneue[dxa JOYMNJ SUTEIU0d 9p0)) SANBISIUTWIPY BMO] o4} Jo €9 dey) (3)

'S9sATeuR [ONS JO SI[NSI oY) Pue pasn spoyIour Jo sonbruyos) [eonAfeue oY) ‘sasATeue oy pauriojrod oym
‘paurroyrod a1om sasA[eue oY) sojep oy ‘Surpduwes oy Jo swy pue 20e[d J0exXd ‘A)ep oY) :sojdures [[e 10J SPNJOUl [[ByS S)NSSI PUB SONIATIOR SULIOIUOWI JO SPI0JAL AUy (9)

‘porrad
Surzodox yoes Jo Aep jsef oyj uo Surpuo ‘siseq X THINOIA & uo st porred Sunioder mnox -porrad Sunodar oy Jo 9so[o o) Suimoqjoy Aep quaayy oy Aq juswredsp syp
J0 9o1rg30 proy Teuor3ai syedoxdde oy 0) pepTwIqns oq Jreys pue quountedop oy ‘Aq pasoidde 10 ‘Aq papraoId SWLIOY UO PIPIOIAI 3q [[eYs SULIOIUOW [[& JO $1nsay (P)

‘(@O) Aep 1od suojres worfru ur payiodal oq [[eys BIEP MO[J ‘UONIPPE U S| (ABp/sq[) SSeW pue (J/Sw) UONBNUIIUOD JARY

ey s1ojourered [[e I0f sageIoAL Aep-/ pue Aep-()¢ pUe SWNIUIW PUE SUINTIXEW A[Tep SOpnJour STy ], JtuIod SIy) Yiim oouepIodoe Ul payruqns ejep Aue Jjo Sunodar

PpUE UOTIR[NO[ED Y} UL PAPN]OUT 3 [[eYS 9¢ | Hed WD Ot 01 Surproooe pazATeue pue jurod Surioyruow souerjdwods o) je pauLofrad jruuad smy) ur payroads jou Suriojruow
Aue Jo syynsax oy, yrwrod S} UT POUTEIUOd SUOTIRIIII] Y} Yim 90uer[dUod SUIULISISP 0} PAPIaU $1[Nsal poje[nojeo Jurpnjour eiep [fe 110da1 0) paxnbaiare nox (9)

“pasn aq PINoYs SpPOYIaw 159} Peydaooe A[UoUIIOd ‘IoAdmoY ‘spoyiour [eonjATeue paaoidde Aq pezATeue oq jou paou Sur)ss) jeuonerodo
J0J Pa1oo[[0o sofdures ‘pezinn oq [feys juountedop oy £q Sunum ur pasoidde spoyjour 10110 10 9¢T Hed WD O Ul payroads spoyowr Surjdures pue [eonijeuy (q)

*JOJeMQ)SEM POIOJIUOW 9} JO 2IMBU PUEB WN[OA ) JO 9ATNRIUSSaIdI 9 [[BYS UoNe) Sjudwanseow pue sojdureg (v)

sjudwambay Sunroday pue SULIG)IUOTA

100¥691  :IdqUInN LI
dLS 40 ALID HONVYIL LSIM PweN Arey



NOILOHANISIA Y414V INANTIIH

NOILOAANISIA Y414V LNANTAIH
NOILDAANISIA Y414V INANTAIH
NOILDHANISIA Y414V LNANTAIH
NOILDHANISIA Y414V INANTAIH
NOILDHANISIA Y414V INANTAIH
NOILOHANISIA Y14V LNHNYTAIH
NOILDHANISIA OL JOIdd LNANTAIH
NOILDHANISIA OL YOIdd INANTAIH
JISVM MVYE

HISVMA MVY

HISVM MVY

HLSVM MVY
HISVA MVY

HISVM MVY

uoxeI0T SULICIUOTA]

100

100
100
100
100
100
100
100
100
100
100
100

100
100

g 93eq
SHINOW
avin €/1 NVAIN ‘09D 1100 4
TTOT/T€/80 0 TTOT/T0/10 WOIY 103130 UI oq [[eys sjuowarnnbar JuLio)uowr SULMO[0f oYL

avion JAAM YAd SANLL T TINIVIAINAL :
avdD  SHINOW € AYAAA [ (d SV) TVIOL ‘SMIOHdSOHd
avian MAAM Yad SHNILL T Hd
avid  SHINOW € XddAd 1 (N SV) TVIOL ‘NADOULIN
avian JAAM YAd SANILL T NADAXO AAATOSSIA
avian MM ddd SANLL T (N) NIDOYLIN VINONINY
avio MHAM Yad ANLL T SAIT0S AAANAdSNS TV.IOL
avion MHAM JAd SHNLL T $aodo
HLISOdNOD ¥NOH +¢T MFAM YA ANLL T SAI'T0S A4ANAdSNS TVIOL
avion MAAM JAd SANLL T TINLVIAdNAL

aviaon NAAM YAd SHNLL T Hd

(N
LISOdNOD YNOH +C HINOW A¥HAd I SV) THVATACI TVIOL ‘NADOULIN
TV.IOL ¥NOH +T ATIVA YO MFAM/L MOTA
(saoa)
HLISOdNOD ¥NOH +¢T MAAM YAd SHNIL T ANVINHA NIDAXO TVIINAHOOII

100

T20T/1€/80 O L10Z/10/60 WO 10910 U1 9q [[eys sjuowannbar Surioyuow Sumof[of YL

adAy, sjdueg

Aduanbaay sjdwreg

dLS 40 ALID HONVYIY LSIM

J3JOUIB.IBJ JI9)BMIISBAA

mepno

100¥691  :IequnN JILIdg

weN AR



6 93ed

“UON)B[NO[eD UBSW OIS0 o) Ul pasn 9q PJnoys uSIs uey) sso o) Jnoyym qef ayj Aq payrodal

onjeA oY) ‘onea uey) ssof e s1 jnsox ofdwes e 3] sojdures Jo roquunu oY) = N 219ym s)[nsa1 ojdures 2 Jo [[e Jo uoneodnnu oy} Jo Jnsax
o1} JO 3001 YIN oY ST yorym ‘(N/I V(N odures " -oary ojdwes, anoj sjdures , soxp ojdures , om) sjduweg , suo sjdwes) = UBSJA] OLIOWOSD)
:SMOTJOJ SE ST B[NULIOJ UBSWI OLI}OWI0a3 9y ], "Yiuoul & SuLmp pejosfjod symnsal ojdwes pIfeA [[e Suisn paje[no[es 9q SN UBSW LU0 Sy [,

‘Auedwio)) YoeH oY) Aq opell @ g-on[groDu 10 (DH. LW PIYIPour)

JIeSe 7[00 “ JUBIS[0}OULISY}-OUBIGUIONI PIIJIPOW SUISN UONRN[ SUBIQUISUW Aq I91eM Ul (1]09 *H) I[0d RIYOLISYISH €091 POYIOIN VdIH 10

aA0qe poyiowt NJJA oY} JotpIe Sursn pazAjeue oq Aewr sojdures oY) pajosJuISIP Uaq J0U Sey Juan[yys oy 31 “(-ou] ‘saLrojeroqe] XXl Aq spewt
@81-H0[I[0D) 10 @HRI[0D) HETTE POPSIA PIEPUEIS U PUNOJ POYIOUI JOGUINN 9[qeqoid 1SOJA 93 Sutsn pazATeue 9q [[eys sodures ayy Moo g
o Jo AyraSeyun [eorSoforq ot 3dnistp 0) papuejur ss9901d 19130 Aue 10 (A ) YSI] I9[0IARIIN ‘OULIOTYD JuIsn PIOSJUISIP U Sey JUSN[IIS Y} J1

‘SKBp 9ATINOJSUOD USASS JO poriad & U pajoo[jod 9q Aew sojdures 0Mm) UeY) 910UI ON

-ordures yoeo u2om1oq sAep 0M] JO WNTHIUITE © 9¢ ISNUL 919y,

"Aep ouO Aue UO PIJoI[[0d 9q Ued djdwres Suo ULy} 210U ON

‘HUOUI JEPUSTED SUO I2A0 paoeds oq jsnux sojdureg

JIUOW JePUSTeD SUO UI Pjod[[0o sojdures

[enprarpur oy} 03 A]dde sjyuswronnbax Surmo[[O] oY ] "WOSLaS UONOJUISIp oY) Sulmp spoLad yuow-¢ 0m) 1910 3y 03 sarjdde sjdrourid oures oy,
“yuouI Jepudyed J[Suls € Surmp pajoar[oo ST sejdures ¢ oy} Jo Yoes st Suoj se ‘[[om se AeJA JO YOIRIA] JO SYIUOUI ) 9S00Y0 Os[e Aew 10jerodo

oy sy oY Y douerjduroo surus}op o} sojdures 1j00 7 [ENPIAIPUI G Y} J99[[0 O} YIUOW Jepuayes oy sk [Lidy 9sooyd Aew 10je19do

oy “pourad yyuow-¢ ISIy oy J0f ‘ofduexe I0,] "TedK IJepuoles & Juump pajoo[jod Sureq sojduwes ¢ JO WNWIUIW © UL ) NSalI [[IM poLad yiuow

-¢ yoea ur so[dues 9ATJ JO UOT)OL[[0D Y], "IOqUISAON — Joquieydeg pue 9sndny — auny ‘AeJA — YoIeA 916 sporiad [uow-¢ Y, ST JOqUISAON

0} ¢1 yoIey woxy porrad yjuow-¢ yoes SuLmp Yiuou Jepusjes ouo ur sojduies oAl JO WNUIIUIW B 9ZATRUR PUE J09][02 SNl AJI[I0B] oy [,

*100 [1ejIno woIj pagIeyosip Suraq SI 19)ema)sem

IOASUSYM UOSESS UOT)OQJUISIP aIrjue o) Surnp jrwr] oy} Yuim Ajduioo o) pajerado oq Jjeys (919 WYSI| A[) “OULIO[YD) WIIISAS UONIJUISIP

Auy g1 J9QUISAON 03 G| YOIBJ WO 399430 Ul ST pue ([),.L,,(€)€ 19 OVI L9S ydeiSeredqng ‘9po) dANENSIUIWPY BMO] oY) UT PAYST[qelsa st
UOSEOS UOTIOJUISIP Y] UBSUI OLIOW09S € SI 1(() [[eJIno Jof Jrured SIy) JO UOND3s SHIWI] oY) UL payroads jur () [/310 (€9 JO 1[0D H IOJ JRu[ SY T,

I'100 49

'9¢T WA 0 W peyroads spoyow ot 1od Pojonpuod
oq snu sisATeue (N Se) 9NN -+o1elIN pue NSLL “(N Se) SUDIN +31enIN + (NSLL) UeSonIN [yeploly [210], SB PAJR[No[ed 3¢ 0 ST UdSONIN] [RI0 ],

(N SV) TVIOL ‘NIDOYLIN
-aanpoooid 159} sAnRUIN)E 100
-~BIUOWIUNY POYIOA SUI[IOqUIL], o) Sursn 10 9¢T WD Ot Ul payroads popowr pasoidde v ue Suisn pazA[eue pue pajdwes o [[eys BIHOUIUIY

(N) NIOOYLIN VINOININV
uondrIdsa(

sjududIMbay Surioyuoyy [Bredg

100
# MePnO

100v691  :HoquunN JIULIS
d1S 40 ALID HONVYIL LSIM PweN ANEg




01 98eq

Surjdwreg-euo)org /uoneuIoyu]-103e10d - S (I JN/SUIN WIS J-I10)eMI)ISB A\

-SHAJN/ANTend-1918 A\ /U010 J-[BIUSTIUOIIAUH /A0S Tupemor mmm //:dny ;e ofedqom YN eMO] 9Y) UO JOJB[NOTED UBSW JL1)OWO0T ) 9S[)
‘uorje[nored ay) uuiojiad 03  NVINOTD,, UOIouny oy} asn pue [90XH 1JOSOIONA Ul sojdures oy) Iojug

‘sIoquNu Jo siomod oy 9Je[no[ed Ued By} I0JB[NOBD OIUIOS B 9S[)

:sAem SUIMO[0] 9Y) JO SUO UI PIL[NO[Ed 9q ULD UBIW OLIU03 oy [,

THANIINOD I'TOD™d
100v691  :HequInN JIULIS]
dLS 40 ALID HONVYIL LSdM PureN ANey




11 98eq

(L)1°79-L9S DVI
onI Aq pajqryoxd ore pue SyIom justuear) oy o souewroped 1o uonerodo oy YIm SOIGLISIUT YOTYM 9)SeM B 9q O] PIIOPISTOD oIk SYIOM Jusuear) oY) Jo jruuad
uonerado oy ur paryroads jey) moreq Ajjenb Jusnfyye oY) 9oNpPaI IO SIoM JUSUNEdI) Y} JO A1oedeo uFisop oy} Pedxa 0] se sannuenb IO SOWNJOA Yons UI SAISEA|

/1M :opein/ed4 1, uoneorynia)) Jorerd

"Kep/sq] S JO Peo] (SAOE) PuewSp USSAXO [BORISYO0Iq ABp-G UBISIP V 4

(@O Ae( 194 Suoj[eD UOHIAL 00 T JO MO[ (M MIN) 19UIBOM JoM TWNIIXEW / 4

(AOW) A 104 SUO[[eD UOIIIAL 0T6L 0 JO MO (MMYV) IoYILaM JoM 3FRI0AR UV 4

(AOW) Le( 104 SUO[[eD UOIIIA OTHT 0 JO MOl (MAV) Ioyieam AIp o5eIoA. UY

;1831 0} PaudIsap st jue[d JusuneaR Sy,

*200T ‘ST YOI ‘ABPUOIA] PANSSI ‘S-/,07-L8 JOqUINN UL J UOTIONNSUO)) U parj1oads ST SYIOM Juaurjeal) oY) oy Ajroedeo udisap oy I,

1 :usiseQ@
Lpede) usissq

100¥691  :IeqUnN JIULIdJ
dLS 40 ALID HONVYIL LSdM oweN Arroeq




71 98eq

(dSSy) T1°L9 ySnoxp 1°£9--£9S DV OJNLI UI POUSI[e)SS BLISILIO YIIM 90UBPIOIOR Ul Pajonpuod oq [[eys o3pnys oFemas Jo uoneosydde pue ¢
‘soonjoead [esodsip o3pnys ur seSueyo pauueyd Aue 03 Jorxd $90IN0SSY JeINIEN JO JusumIedo( Y3 0) 9o1j0u usPLIM apiaoid [eys soprued oy, 7

‘suonye[n3ai ojqeordde oy ur paygroads surjpesp 9ouerjdwod oY) Uey) Joje] Ou UONBIWI] oY) PIm Ajdwod [reys sanruuad 9y [ 10V I9JB A\ UBS[D) oY)

Jo (P)sop uonoeg Jopun pajedinurord suone[n3ol Y 0) WLIOJUOD 0} “PINSSIAI PUL PAYOAdI IO ‘parjrpowt 4 [[eys yued siy) ‘suone[nsal 1o sme| 9)e)S I0 [eIOpa] Sunsixo
ur pergroads sonoeid juoweSeuew J0 Jrwur] jueinjjod oSpns € uey) JUSSuLys oxowr s jey) yuwiad s1y) Jo oouensst Joye pajed[nuwold st o3pn[s o8emas ur syueinfjod 1oy
oonoeid juoweSeuewr Jo Jw] [eouownu s[qeorjdde ue J1 ‘pereSnwoid ore SpIEpuR)S YONs USYM JOV IOJB A\ URS[D 913 JO (P)S0 uonaeg o3 juensind pado[oAsp spiepuels
Jeoruyoe) ym pue  oFpnys oSemos o [esodsip pue asn ot 03 A[dde jey) suonenSor pue smef 9e)S pue [eIops] Sunsixs [Je P Ajdwoo [eys sanrurad oy, |

‘Juounean Areururoid Sunmp pojerousd sSuruoaIos pue
113 o) opnyour Jou sA0p 23pn[s 05eMag SIIOM JUSTIIEI} B UI 9FeMas OT)SOUWIOp JO juoumiesr) o) SuLmp pajersusg onpisal prnbij Io “prjostwos ‘prjos st ,,03pn|s a5emas,,

SINANTAINOTA TVSOSIA ANV DNI'TANVH IDANTS ADVAIS

100v691  :HdqUInN JIULIS]
dLS 40 ALID HONVYL LSIM PueN ANE



€1 93eg

DV 600T ‘9T auny :pasiay

‘juonr SUIMO[[OF ) JO Aep TIUSSYTJ o) Aq panrwqgns 39 feys 14odar mox “ATyuowt
yuounedap o 03 s)nsax ydwes Jrwqns pue ‘yruied ST} UT 9IYMIS[o poxrnbal se Josn [BINSNPUI JUBITIIUSIS Yord J0J sjuenjod IONUOW pue JIWI] [[eys NO X €

'sp10921 utAdos pue
Suimaraaz pue a3reyosip oy} Surjdures Jo ssodind ot} 0] $10)02dSUT Y JH PUB LIS 0} SIUWIT) [RUOSEAI I8 SS90 MO[[E 0} SI9sn saInbax 10y o) JO §0€ UON0AS

‘SSpIoM Justyea) oy} ySnoryy ssed pinom Io sseooid justniesr)
o) YIIM 9OULISJISIUT asned prnom jerp sjuenjjod 10 v Jg £q pareSnuroid sprepue)s jusuneonard yim Ajduwroo o} s1esn sexnbor joy o JO L€ UONIS

*SIOM JuSUIIRaT) 9Y) JO Jusweoedal pue sourujuIEw ‘UorjeIado Jo s)S0o oY) JO oIeys
ayeuonrodoid 1oy} Aed 03 10y 93 JO 19 10 (8) [ SUONISS Jopun PaprAcid spunj yirm pajonIsuod SIoM JUSUII) Y JO SIAsn [[e ey} samnbal (q)y (g Uondog

10V Iajep\ Uea[)) oY) JO 80€ PUe L0€ ‘(q)40T suonoas ynm Ajduros o) A1joey moK jo siesn [[e o1mbai [feys nox g

(dSSH)(S)E 9 9N YIm 9OUBPIOOOR UT JUSTIOITL Jusunean
POSIASI JO MOU B 9PNJOUT }SUI UOIBOJIIOU USPLIM INO X "JOSh [RLNSNPUT JUBOIJIUSIS MOU AU woIj 9)sem 1doooe 01 noA Aq jusuniumod Aue 0} Jord skep o1 (9)

“JuoWIISe JuSuNeal) SUNSIXS oU) Ul Paje)s SUOLIBIII] JO SSOOX
ur 931eyosIp © JO Jueinjjod MU & JO 9F1BYOSIP S} UI JNSAI AW Jel[} UONBOIPow $s9901d J0 9searour uononpoid ‘uorsuedxs pasodoid e 0y 1o11d sAep ()9 (q)

‘sjuewraInbai 10 spiepue)s juowrieanoid Aue Sune[oia
J0J JO S)IoM Jusunean paumo-Aporqnd o) woxy Ayjenb juanypyoe 10 Jo uonerado o) Funoopje A[osIoApe JoJ [enusjod o[qeuoseal e sey ‘sarnsnpul Sunnqriuod
J9T10 M UONBUIQUIOD UT JO A[SUIS IOUII ‘Ansnpul Sunngrnuod oy et siseq 9y} U0 JIsn [eLnsnpul JuedyIusis e se jusuntedop oy) Aq pajeudisop s ()
I0 N Jerdeyoqng ‘T 101dey) YAD OF PUB 9" €01 AAD O OpUn SpIepue)s Jusunesnald [eoLogaje) o3 30ofqns s (g)
:S3I0M JUSWIIBOI)
paumo-£yoriqnd o) Jo L31oededs orueSIo 10 OINRIPAY Joyjeam AIp 98eIoAR I} JO 210U JO JU21ad 9AlJ dn soyewr Yorym weans d)sem ssoooxd e sonqnuo)) (7)
{101eMO)SBAM UMOPMO]] I9[10q PUE SUI[00D J0BIUOSUOU ‘ATejTues SUIpnjoxo Jojemalsem ssa001d Jo axouwr 10 Aep 1od suoffed )00‘sg Jo 28eroae ue so3reqosi(q (1)
1By SYIOM JUSUIEdT)
B JO JOSN [RLISNPUI UB SUBSW JOSN [BLNSNPUT JUBOIJIUSIS / "JOSN [BLIISNPUT JUBDITUSIS B WIOL AJI[IoB] IOA 0} sjueinjjod Jo uononpoxnur oy o3 Joud sAep (8] (e)
:3uImor]0J 2y} Jo Aue Jo ‘Sunum ur ‘yuaunedap oy} Ajnou o) pamnbarore nox |

SINANTIINOTA DONILIOITT ANV DONRIOLINOW ‘SNOLLV.LINIT SARLLSNANI DNILAGRLINOD YOrVIA

100¥691  :IoquimN JULIS
d1S 40 ALID HONVYIL LSHM PweN Ae




y1 98eq

€6€TS VI ‘uop3urgsepy

UOSIPEIA 1S9 €201

9 # 90LJO [eUOI3Y

UOISIAI(T S9OIAIOS [BIUSUIIOIIAUL
$90In0SYY [eIMEN JO JusunIeda( emof

:SSOIpPE FUIMO[[O] 9Y} 0} JUSS q [[eys
sprodor ssexSoxd pue soomjou USNLIM [y JUSAS PA[NPSY0s oY) Yim douerjdurod Jo oonou uspLm opraoid [reys sepruuiad oy ‘oouerjdwod Jo sajep [[e SUIMO[[oF SAep ({]) USSLNOY WY

"7Z0Z/1/1 £q sy 1702 “7 pue UaSonNIU BIUOWIE [eUTJ [[€ )M 20ueI[dWOd 0ASIYOY e
‘120271721 Aq syuamaaoxdur yusuryeon Io1emaISEM JO TONONISUOD ge[duo)y e
‘1202/1/§ £q 1odar ssaxdoxd jugng e

0202/1/8 £q syusmaAoIduwT JUSUIIEsr) 19JeMI)SEM JO UOTIONNSUOD 0] 10BNUO0D PIBAY o
‘020Z/1/€ £q suoneoryroads pue sue[d Jeury yyuqng e

‘6102/1/6 £q yodas ssaxdoxd yuugng e

"6L6T
‘sz Tudy poydope sprepue)§ USISS(T SOHIIOR] 10}eMdISEAN BAMO] SY) JO 7' 303deyD Ylm 90UBpI0O0R Ul 9q [[eys Ue[d ANTIoe] SYI, 970¢/I1/Z1 £q Ueld ANTIoe] B jIwqng e

‘97102/1/6 £q 1odar ssa13oxd jugng e
"TTH8-STL/STS Ye nI AW I0 TTH8-GTL/STS Ve UBUIUAYoSIy AL T,

JIOY}I0 0} POIOSIIP 9q P[NOYS SULIO] Y} UO SUONSINQ) XdSE UONOTLISUO, )Ia)e/MaAlSE A\ /I0)E J\ ATOTR[ 11533/ o N(JOPISU] /A0S TUpemor MM /-7 ye ayrsqem YN oY) UO J[qejieae
oIe SUOT)ONNSUI PUR SWLIOY dYY, '/ J0Z/1/Z[Aq U01dS SUL0ouISuy J0jemalsepy S YN 03 ULI0J 1sanbay pIooay] SHOA B JIWQNS PUe XLIBJAl JUSWISSISSY-J[oS € 919[dwo) o

:o[npeYyos SUIMO[[o] oy} 0} SUrpI0ddE. SIW] 7700 PUE USSONIU EIUOWIIE JO0UT 0} SJUSWACIdWI AI1BSSO00U O3eUl [[eys ANIOR] oYL, |

Jmpayds duerduwo)) 7709 g pue uSSo.NIN BIHOWWY
100v691  :IoquInN JRUIdg
dLS A0 ALID HONVYL LSdM PweN AIoe




{dn (P)L P9 DVI LIS
pun ®)[p7ZI YA 0F 228} Kipoey mok jo uoneredo ayy 0} SulK[dde sjuswosrnbax
[e39] 1010 I0 suone[nIal ‘SOOUBUIPIO ‘SME[ [EIOPIJ PUR 31e)S ‘[800] [[8 Im A[dwoo 0}
Anpiqisuodsar oy Jo noA aaatjar Jou seop jruriad SIy) Jo eouenss] ‘uoneosrjdde [emouor
jrued & JO TRIUSp JO SUONEOJIPOUW JO ‘90URNSSIOL PUER UOIEO0ASI ‘UOTeUroe) jruued
{uonOe JUSWIAdIONUS JOJ SPUNOI3 ST PUe 10V I9JeA| UBS[D SY} JO UOLE[OIA B SSIMIISUOD
souerdwoouou juued Auy  yumed S[p Jo suonipuod [e ym A[dwod jsnwr nNox

ATdINOD OL ALNd

{81'VLI 20D vso] puv (1)8°%9 DVT L9S 225} "uoneorjdde
nued oY) U0 UOHRUTULIOND [eUl B soyewl juourpedo oY} [HUN 09I Ul UIEWIOI
I1m yrued sty ‘paprwigns st uoneosrdde juspiyns pue Ajowm e Jj yuued sy jo
a1ep uonendxs oy 03 Jotid sAep (8] 1seo] e souenssial Jof uonesrjdde aje1dwoo € o[y
1snut no& “puiad sy Jo ojep uoneldxs oy Joye 93IeYISIP 0} SNUIUOO 0) YSIM NoA JT

NOILVANIINOD LINJAd ANV ATddVIT OL ALAQd

“uonIpuod
yuied Aue Aejs jou saop souerjdwoouou pajedionue 1o safueyo pauueld Jo UOREOYHOU
® 10 ‘voisuadsns Io uoneooAdl ‘uonedyipow juued e 10] jsenbor e Jo Suryy oyl

{8y (L)L P9 DVI L9S PUP (9)(D)79°TTT YAD 0% 23S}

*SPIEPUR]S MU O} M SOUBPIOOOE UT PAIPOUI 9q [[Im Jruried

ST} 0y I9jeA\ UBS[D oU JO (B),0€ UONISS Jopun PaysI[qe)sa a1e sjueinjod orxo)
JIoJ sprepue)s JueFuLys oJow pue Freyosip oA ur jussaid st juenfjod orxo} € J1 (0)

{IDE 9 OVI L9S 2287 "syu] Junfgo pasmbar oy oFueyd

pmom jetp jdope Aewr juowpredop oY) piepuels mau Aue Surpnjoul ‘paseq st yunod
SIY) YOIYM UO UONBULIOJUI JO SUOHIPUOS 0} anp paympowr oq Aew juiad siyy, (q)

(TDE'+9 DVI L9S Ul PGI0ads asoy) 03 payuul] jou ynq Surpnout
asned J0J panssiol pue payoadl Io ‘popuadsns ‘payipowr oq Aew jyuued swy ()
NOLLVDOATY ¥O0 NOISNAJSAS ‘NOILVIIMIAON LIANYAd

L (LLP9 DVI LIS PUD R)TH°TTT HAD 0¥ 23S}

muiad SIY} JO SUONIPUOD AU} Yim 2ouerjdwos urejurewt 0} papraoid

9q [reys sempaoord souemsse Ajenb ojendordde pue sjonuod Alojeloqe| Syenbope
puE sowm) [[e je paurelor oq [[eys AJ[Ioe] InoA Jo uonerado oy ur o[qeaSpa[mouy pue
pauren Ajeyenbape ‘Jyejs Jo JequInu JUSOLYNS  "IopIo Supjiom pooS Ul paurejurewr
pue o[qissod se Apudmoije se pojerodo oq [[BYS SWOISAS [OJUOD PUE SSUI[IOE] [V
HIONVNALNIVIA ANV NOILVIAdO ¥HdOUd

{P1'v9 OVI L9S 228} "Trewt Aq yusunredop ay) 0} popodar
9q Isnur sa3uLYO SSAIPPE IO SISJSURI) Q[IT) [B JUSIOIIINS JOU ST UONBOIITIOU OTUOLOI[T
"93ueyd ssaIppe o) Jo sAep (¢ umyum Supum Ul paynou oq [reys jueuwpedop
o) ‘poBueyd SI JOUMO O} JO SSIPPE oY} JOASUSYA\ O} JO IdJSues} oy} Jo
yusuntedop oy SwiAjnou o3 Joud aoed oye) [[eys yuued oy Aq pajuesaidar Ajrroey
91} woJy 931eYOSIP 0} UOTJEZLIOYINE Y} JO JOJSUe) ON "IOJSUEX oY} JO SABp (¢ UIYHM
SunLM UT POYIIOU 9q [[BYS IO YL ‘o[ JO Jojsuer) Aue o3 Joud Sunum ur jrucied
SIy) Jo syuowasnbar oy Jo Joumo mau o AJnou o3 paxmnber ore nox -yuied sy
01 303[qns 9q [[eys JOUMO MU oY} PLIJSUe) ST ‘)1 Jo Jed Aue Jo ‘AJIoey oA 03 apn J1

HONVHD SSHIAAV YANMO JO T'ILIL HO dTASNVIL

1

‘01

‘L

{L°€9 DVI LIS PUD (D, (2)F 09 DVI LIS 998}

*UOTJRULIOJUI 10 s)oB) yons jiuqns Apdwod reys nok ‘uonerado jo sprooar Surpnjout
‘1030011p oy} 0} JModos AUe UI JO UOISSTWIQNS 9y} UI S}0BJ JUBAS[AI AUB Jruuqns o}
Pa[1e] NOA JeY) SIeME SW009( NOA JIOYA\ ‘UONBULIOJUI JO Sjoe} yons jruqgns Apduword
jsnw noA ‘uoneorjdde juied e Ul UOnEULIOIUI JOLIOOUI papmuqgns o ‘uoneosrjdde
yued B Ul S)oB) JUBAQ[RI AUB JIUIGNS 0] PO[Ie] NOA JeY) SIemB JWI009q NOA QISYM
NOILVINJOANI ¥AHILO

(8)€'¥9 VI L9S M 90UEBPIOO0E Ul PALILIS0 pue PauSis aq isnw yruuiad st gy
uondaUU0d Ul Juswiedo oyl 0) papIugns UONBULIOUT 1910 Jo spodas ‘suoneorddy

SINHNTIINOTI XAOLVNIIS

{6)D P71 YAD 0F 228} "1pOQ 10 ‘S1BIA 0M) UBT]) 2I0UI J0U 0] JuowuosLIdurr

Aq 10 0Q0‘0T$ Uey aiow jou jo ouy B Aq paysmund oq ‘uonorauod uodn

‘Ireys yued STy Iopun paulejurew 9q 0} parmbor poyjaur Jo 991A9p JULIOJTUOWT
Aue 9jeINOoRUI SIOpURI A[uimouwy] 10 ‘Ynm siodwe) ‘soyjisie; oym uosiod Auy (q)

{(©)7°€9 DVI L9§ 22§} "SPI00AI SOUBRULIUIEW PUE

uoneIqI[Ed PUB UORJUSWINLSUT SULIONUOW SNONUTUOD JoJ S3UIPI0dal 1eyd dins

[euISLIO [[e SUIPN[OUT S)[NSAI PUB SON)IAIOE SULIO)UOU JO SPIOJAI OTUOIS[d pue
1oded [[e s1eok 921y} JO WNWIUTW © JOJ UIeaI [[eys NOX ‘SPI0d3l Jo soueudjurely (&)
NOILVIHdO A0 SCI0DHA ANV DNIFIO.LINOIW

‘mued sty Aq 3doy] oq 03 paxmbair sp10oai1 Aue Jo sa1doo “jsenbai
uodn 1030011 91} 0} YSIUINg os[e isnwl N0X . 2,,(11)EH9 DVI L9S YIM 90UBPIOdoe
u ‘ruied sy Supeurue) Jo ‘Guinssiol pue SurjoAdl ‘SuUIAJIpouwr JIOJ SISIXO 9sned
IoyjeyMm ouTuLolep Jo juued STy} yim souerduoo suruielep 03 jsenbal Aewr 1030011(f
oY) uoljeULIOJUI AUB ‘OUII} 9[qEUOSEAI € UI)IM ‘I0J02II(] oY} O} YSIWIN jSnul Nnox

NOILVINJOANI 3dIAOYd OL ALQd

‘porad moy noj-Ajuam) & uLmp
UONBIUSOUOD IO ‘OWNJOA ‘SSBW AQ 9SIRUOSIp [e10} oY) sueowl wnuwrxew Afeq (9)
"OPBW SJoM SJUSISINSEBIUI BT} YJUOUL J}
SuLmp sAep Jo Iaquinu [ej0} oy} Aq PSPIAIP ‘YIUOW JepUS[ed & SULMP UOHRIUIOUOD
JO ‘QWn[oA ‘ssewl AQ Sa31eYosIp A[rep €10} 2y} JO wins o) sueaw a5e1oAe Aep 0¢ (q)
“gyuowr 9t Jo Aep IsI1J o3 Yim widaq [reys porod
Aep-£ 1s1y oy] oFeioAe Aep-/ oU) 9je[ho[ed 0} JiUuoul [oea pasn 3q [[eys spord
Aep 2AIINOSSUOD / INOJ °OpeW dJom sjuswRImsesw jey) pouad oyy JuLmp sAep
Jo Joquinu 1e310) 9y} Aq PapIAIp ‘pouad Aep 9ANNOASUOS / & SULMP UOHRHUIOUOD
10 ‘QunJoA ‘ssewl AQ SaBIeyosip A[rep [10) Y} JO wns oy} suedw aFeione Aep , (B)
SNOLLINIIAA

‘suone[n3oy [eIopa Jo 9po)

JY} SUBW Y AD),, WIS} 3Y) 0] SOUSIJY "DVI 9P JO L9S Med Jo uoisiaoxd pajeudisop
oYy sueawr Jrued SIY) Ul SN, ULID) 9U) 03 DUAJSY ‘[T PUB L9 ‘69-09 sidey)
ur (DVI) 90D PANBNSIUIWIPY BAMO] Y JO L9¢ Wed ul paysiqnd are jruued sip
)M UONOdUU0d Ul AJI[Ioe] InoA Jo uorjerado oy weAo3 jey) jusunreda( SIy) JO so[my
SATNA FALLVALSININAY

SNOILILIANOD AVANV.LS




JuSWIINbAI SIY} WOIJ PIPN[OXo
a1e ($)€°€9 DVI L9S Ul peyroads s)sa} Surioyuouwr [euonerodo pue ‘sjusWILINSEOUI
[eorsAyd ‘sprjos o[qespes ‘uonos[oo ojdwres uodn Aejerpawrwur pazAJeue oq
jsnux Jey) syuejnjjod OGO PUB SULIOIYD [BNPISAI [B10} ‘USSAXO PIAOSSIP ‘arnjeroduio)
‘gd 10] SULIONUOW 9)IS-UO ‘QUIINOY 'BMO] JO 9JelS 9} AQ pPaynIeo Alojeioqe|
® Aq pauniopied 2q isnw juned SIy) Jo 3msol e se juounedop oy} 0} papmuqgns
9q 0} poxmbar ore jey) oSpnjs 95eMas IO IOJEMPUNOIT ‘10JeMI)ISEM JO SISATRUY

SHANOLVIOIEV'T THIALLEHAD A0 ASN

{PI°€9 puv £1°€9 DV L9S 298} “MuLiad St} UI SUOLEJIWI] JUSNIFS 03 303[qns jou
a1e jey syuejnyjod o3 sarjdde uoneoynou sy pedieyosip syuenjjod jo Ayuenb

oY} oseaIoul J0 aInjeu 1) ofueyo ApjueorjiuSis p[noo uonippe Io uoneide oyl (p)
JIo ‘seonoeid [esodsip Jo asn o3pn[s

s.ooniued oy ur 23ueyo JueOLIUSIS B Ul S)NSaI uonippe Jo uoneldle Yyl (9)
£2°09 DVI L9S UI PAULJap Se 90IN0S MU & ST A)I[I0B] B Joyjoym SururuLiolep

10 BLISILIO 9} JO QU0 100wl Aewr AJi[1oe) paptuied & 03 uonippe Jo uoneme ayy, (q)
{Z°p9 pup (0, (L)L #9 DVI LIS 228} (. KNATOR UOHONIISUOD (LM PIJRIO0SSE
93IeyosIp Iojem WIO)S,, J0J 7 'ON Nuudg [eRUeD SHJJIN opun 93eI9A09
Surure)qo ISIJ NOYIM PIJenIul oq [[BYS QIOW IO 9I0B OUO JO 99UBQINISIP UI
[NS3I [[1M Jey) ANATIOR UONONISUOS OU ‘Uonippe U] “jusunteds siy) woiy jruied
USJILIM B UIR}qO ISIIJ JSNW NOA ‘opewr 9q 0} ST WIS)SAS [esodsIp € JO UOIon)suod
10 ‘03 uonIppe ‘Jo uoneoyipow Aue jy -yuuad mou e Joj uonesrdde ue spnpour
jsnur Jodar INOA ‘SUOTJEITWI] JUSN[JJO PIOXD [[IM SOSIBYDSIP [ons J| “9OUBAPE UI
1030211(J 9y} 03 payiodar oq isnur syuejn[jod Jo SOFIRYOSIP PASEIIOUT JO MU UT J[NSI
Aewr yorym suonesijipowr sseooid 1o ‘sasearour uononpoid ‘suoisuedxs Ajjoe]

:910N) -jusuntedop oy} JO UONOIS IOYJ0 AUB 0} USAIS U99q jou Sey 9910N (B)

‘uoym AJuo paxnbai st oonjoN “Ajioe] paprued

oy} 0} suonippe Io suonerole [esrsAyd pouueld Aue o3 toud sAep (¢ juounsedop

oy jo ooio ppey Jeuorder ojeudoidde oy o) oonou 93 [reys ooprwed oy

SHONVHD IANNV I

‘uonyeordde
yued oy ur peytodor jou sem yorym juejnyiod orxo) Aue jonpoidAq Jo jonpoid
[eUTJ JO QJRIPSULISIUT Uk Se SINJOBJNUBWI IO sh 0} UI3aq [[im Jo undaq aaey nok J1 (p)

{®)zp°CTT YAD 0 225} ywied sty ur payru]

10U ST yoIrym jueinjjod orxo} Aue Jo 93IeYOSIP o) UI JNSAI P[NOM [OIYM INOO0 [[IM
1O Pa1moo0 sey AJAIOR AUe Jey) 9ASI[eq 0) UOSESI 9ABY IO MOWY hoA se Uoos sy (9)

{@ereer

4D or 225} wwaod oY) Jo 90uUeNSSI JO WM oY) 1B M IOd 2Yyr o syuenjjod

Suronponyur soios & 4 M 1.0d 23 03 peonponur Sureq syuemnjjod jo IsjoeIeyd
Jo swmjoA oy} ur o3ueyo [enuelsqns Aue sI 2194} pue M 1,0d ® SI Ajoey mok J1 (q)

“(syuswarmbax 2010u JoYUN 10§ (S)E'H9 OVI LIS 39S)

JOINQLIJUOS [eL)SNpul 10 ISZIRYOSIP JOIIPUI UB WO JUSW)esas) JoJ disem jdoooe
Keur asmIoyio 10 (M 1Od) SSHom jusunjean paumo Aporqnd e st Ajjioef mok Jj1 ()
:Buimoryoy
oy} ‘0) PoIWI] JOU ST Ing ‘Sopnjour SIY], ‘paseq sI jruued SIY) YOIYM UO UOTJRULIOJUT
Jo suonipuoo Jumsrxo ur sa3ueyo Aue Jo J0I02Ip dY AJrou 03 parmbor ore nox
SNOILILIANOD @EDNVHD 40 HDLLON

‘61

81

Ly (DLP9 DVI L9S Puv ()I$°TTT HAD 0 228} 1uwiad SIY) JO SUOLIPUOD ST} (Im
oouer[duwoo urejuTEW 0} JOPIO Ul AJIANOR papruriad oY) 2onpal Jo J[ey 0} ATesse0oU Ueaq
9ABY P[NOM }I ey} UONOB JUSWIOOIONUS Ue Ul oaprued e IOJ 9Suejep € oq JoU [[eys ]

ALTALLDV HONAHA dAO L'IVH OL AAAN

D19 DVI L9S 238}

“oNp a1k $39] YONS Jey]) UOTEOLII0U JO 9)ep Y} JO SABp (O) AMIY) UIYIIM papIugns,

jou axe sa97 yumied ayerrdoidde ot J1 “ured ur 1o ojoym Ul ‘paxoasr oq Aewr Jurad siyp
SHHA LIAENS OL INTIVA

10V B UBS[D oY) Aq pazLIOyINe

9SIMIOYI0 sk Jo eouerdwiod omsse 0} ‘sowry) 9[qeuosear je ‘Joyuowr Jo o[dures (p)
pue 9rued s1yy Jopun paxmbar 1o pare[ngar

suonjeredo 1o seomoerd “quowndmbe ‘sonifoe] Aue ‘sowin ojqeuosear je ‘poodsuy (o)
“runied STy} JO SUONIPUOD o)

Jopun 3doy] oq JSNUI JeY} SPI0oaI AUe ‘sowT) ojqeuosear Je ‘Adod pue 0} sseooe aaeH (q)
“ruried SIY) JO SUONIPUOD Jopun 1day 918 SPIOOI AIYM IO PIJINPUOD

10 pajedo] ST Ajanoe 1o Ajupoe] pejendar e amym sastwald oy uodn muyg ()

:0) jouuosiod pazuoyne juiied 03 parmbai are nox

SEDAVHISIA

ANV SGOHLIN ‘INTNJINOT ‘SAA0ITY ‘SASTNTAI 40 NOLLOAISNI

{FI°€9 DVT L9 228} “syuowarmbal jrunzad yym aouerdwoouou ur jjnsax Aeur
yorym Ayanoe pouue[d Aue jo juounedop o) Jo 9o1jo ple1y Jeuorsar oeudoidde
oY} 0} 2o1jOU dOUEBAPE QAIS [[EYS NOX ‘papIugns ore spodor FurioyuOW WM I}
Je ¢# uonipuo)) Jopun peyodar jou soueridwoouou Jo seouejsul [[e Hodar [feys nox

HINVI'TdINODNON ¥IHLO

{21°€9 DVI L9§ 238}

*90ULLINO0 T} JO SABP ¢ UIIIM Papiaoid oq jsnur 90uRI[dUIOdUOU 3} JO SOUILINOI0L
& Juoaad pue ‘eyeururfe ‘oonpai 0} pauueld Jo usxe) sdejs oY) pue oNUNUO0S 0) PA3oadxd
SI 31 own poredonue Ay} JO PRJOdLI0d UQ Sey dourl[dwoouou oy} YRYM ‘Sl
pue sajep joexa Jurpnjour souerdwoouou Jo poued oy fosneo sy pue douerdwosuou
Jo uonduosep & sopnjoul Jey) UOISSTWQNS USHLIM Y "SOOUBISWNOID 9} JO oIeme
QW099q NOA SWIT) O} WO SINOY {¢ UIIm AJjelo papiaoid aq [[eys uoneuuioju] ‘(10
Ioje A\ UBS[D oY) Jo [1¢ 03 juensind 911 Med YID Of W PIeudisap se) souejsqns
snopiezey Io (30V Jojep ues[) a2y} Jo (1)(8)L0€ Iopun o1xo} se pajsiy) juenjjod orxo}
Aue 10} S)ruT] AJTep WNWIXEW JO SUOTR[OIA 0} PIWI] JOU Jnq ‘SUIPN[OUT “YUSTUUOIIATD
oy 10 Weoy uewny JoSuepuo Aew ey odouerdwoouou Aue jpodar [[eys nox
ONILIOJTT ¥NOH dN0A-ALNAM.L

Lo (LLF9 DV LIS PUD (P)IH°TTT YAD OF 27§} TUSWIUONIAUS oY)
Jo yeay uewny Sunosjje A[eSIOApE JO POOYIOYI] S]qeuoseal & sey yorgm rued sip
Jo uonejo1a ur 931eyosIp Aue juaaaid Jo ozururur 0} sdoys sjqeuoseal [[e o3e) [[eys Nox

HLVIOILLIA OL ALQd

SNOILILIANOD QAVANV.LS

‘LT

ST

k4!




‘Burpuy yons Aq p23odjJe 2q jou [[eys ruLd

SIT]) JO JOPUIEWIAL AU} PUB ‘SO0URISWINOIIO 1oUj0 0} uoisiaoxd yons Jo uoneoridde ot ‘me]
JO 1noo & Jo juowiedop STy} AQ PI[eAUT 9q 0) PUNOJ ST SOUBISWNOID Aue 0} UoIsIA0Id
Aue jo uoneoridde 1o uoisiaoid Aue J1 pue o[qerdass axe yued smy Jo suoisiaoid oy
ALITIGVITAHS

{0, ()P 79 DVI LIS 298} 9 PUE

19 s03dey) DVT L9G UI INO oS SpIepue)s pue SUOTJBITWI] JUs[eAInbo pue 4oy 1ojepm
uea]) oy} Jo (q)-(8)S0¥ PUB €0F ‘§T€ ‘LOE ‘90€ ‘TOE ‘TOE SUONOS TIM JUSWIS0IOFUS
Jo sesodind 10} ‘eouerjdwoo saynnsuod wie) sy Juump juued e yim souerdwo))
LINIHL V AQ LOHALH

{«qn (E)P'¥9 DVI L9S 998}
*08911A11d 9AISN[OX0 AU JO 110s Aue Jo s1y3ur Auedoid Aue £oAt0o Jou seop jruied STy,

SLHORI ALYAdOdd

-Jooid Jo uoping ot} sey josdn Ue JO 90ULLINOJ0 AT} YSI[QRISD
0} Sunyees eopmuied oyy ‘Surpesooid juowisoiojue Aue uj °jooid jo uspmg (p)
"«9.9)9°€9 DVI L9S s
90UBpPIOOOE Ul paIrnbor somsesw [erpowal Aue [im parjdwoo sopruied oy Al
pue (£)9°¢9 DVI L9S s
2oUEpIOooE Ul Jusweda( oY) 0) 3osdn 9y} Jo oorj0u paprwqns soptuLed oy Ul
‘parerado Apodoid Suraq owm oy e sem Ajroey popruniad oy, 1
‘jesdn
oy jo (s)esnes oy) AJnuepl ueo sopmuued o) Jeyl pue paumooo jesdn Uy T
“Jey) 90USPIAS JURAS[AI JayI0 Jo s3o] Furjerado paudis
Apedoxd ySnomyp orensuowop [[eys josdn JO OSUSJOP SANJRULIJE U} USI[GRISO
0} soysim oym sopruied v -3esdn ue Jo uonensuowop 1oj Aressaoou suonipuo) (9)

ST

€T

*ma1AI [eo1pn( 0] 300[qns
UOIOB SANRNSIUTWIPE [eUlf SI ‘oouerjdwioouion 10j UONOE UB 210Jaq pue ‘jesdn
Aq pesneo sem oouerduioouou Jey) SWIL[d JO MIIAI SATJNSIUTIPE SULINp opew
UONRUIULIONP ON "JOW 918 UOHIPUOD S} JO .0, yderdered Jo sjuowennbai oy J1
suoneuI| Juenfjye yuniad paseq A3o[ouyoe) yons yym soueldwoouou 10 Jy3noiq
uonoe Ue UI 9SUQJOP OANjRULIJe Ue saymnsuod josdn uy  -jesdn ue jo 1005 (q)
‘uonesodo Jododuir 10 ssa[aIed IO ‘QoURULIUTRUL
aAnuaAaId Jo oe[ ‘soni[roe] juswrjear) oyenbopeur ‘soniioe] juouIEaI) PaUIISap
Apredoxdun ‘rone [euonerado Aq pesnes Jusixe oY) 0) 2ouerduwIooUOU SPN[OUT JOU
seop jesdn wy -espruiied ot} JO [0IU0D S[EUOSEDI ) PUOLIq SIO0JOR] JO 9SNBIAq
suoneyrul] Jusnyye junied paseq A3o[ouyod) yum souerdwoouou Areioduo) pue
[euonuSUIUN ST I9Y} YOIym Ul Juapioul euondeoxs ue suesw Josdn),, uonmumgeq (e)

NOISTAOdd LASdN T¢

'9'€9 DVI L9S M oouepioodoe ur payptodor oq [feys sassedAq ‘sessedAq Suntodsy (p)
(0)9°€9 OVI L9
IM 90UEpIOdoE Ul Juowreda(] oY) 03 papruuqns usaq sey ssedAq 1oy 3sanbor e pue
9A0QE PRJSI] SUOIIIPUOD D2IY) Y} JOOUT [[IM 1T TRy} SSUTULIDIAP JOJ0aI(] Y} JI S1091J0
asioApe sy Junepisuod Joye ssedAq pejedionue ue saoidde Aewr Joyoon oyl (o)
‘uonoas
si Jo (p) ydeiSered Aq parmbar se soonjou paprugns sopmuied oyl (€)
PUE ‘20UBUSIUTEW 2AUARId JO SWIIUMOP
yuowdmbe jo spoued Teuniou Juump permodo yomym ssedAq e juosaid
0} JuowSpn[ SureourSus o[qRUOSEAI JO OSIOIOXD O} Ul PI[[RISUl Ueaq
oAey pmoys juewidmbe dmyoeq ojenbope ji paijspes jou SI UOHIPUOD
siyy, -owmumop juowdmnba jo spoued [eunou SULMp SOUBUSIUIRLL
IO ‘SojSem pPOJeQnUN JO UONUSRI  ‘SoNI[IOB] juounesn  AJelixne
Jo osn ot se yons ssedAq oY) 0} soAneUIO)E S[qISEd) Oou dI1om YL (7)
pue ‘oFewrep Aodoid axoas
10 ‘Amfur Teuosiod ‘oJif Jo ssof juesaid o) o[qeproseun sem ssedAg (1)
:Suimor[oy
ot Jo [1e W perduwos sey saprued oy J1 ssedAq J0y eoprued e jsureSe
Ajeuad [IATO ® ssosse jou Aew juounedop o) pue poyqmyoxd st ssedAg 1
‘panqryoid ore 93emos ATUO AL1ed 0) pauSISop WLISAS UONOJ[0d
Iomas ATejrues e woly Jo ANfoef juounean; e Jo uontod Aue woij sossedAg 1
'suoniqyoid  (q)
‘aul] 1omas djeALid 1o [e1ore]
Surpying oy) ur pesned ore jey) sSuIp[ing ojur sdnyoeq Iojemaisem I0 WISAS
UuoTO[[00 & Ul Jutod ISYIOUL 0) WISAS UOOI[[09 & UI Julod SUO WO Jojemolsem
JO SUOISIOAIp ‘papiaoid ST AoUEPUNPAI QIOUM SUOISIOAIP 90UBUSJUTEW ‘AJI[ToR]
juounyea1) oy} Jo uSisap oy Jo Jed oIk Jey) SUOISIOAIP WeaNs d)sem Jeuonerado
[euIolul 9pnjour jou saop ssedAq Y weIsAs UOTI0[[0d IO AN[IOR] JUSUNIEST) B
Jo uorpod Aue WwOI SWED)S 9)Sem JO UOISIOAIP oY) sueowl  ssedAq,, wonmugeqg (&)

SHSSVJIAL °‘1C

SNOILILIANOD QAVANV.LS




APPENDIX B

WASTELOAD ALLOCATIONS



12/20/2018 NPDES # 6-16-94-0-01

City of West Branch

(Proposed Design Flow Increase)

(Please do not microfiche this document.)

This Package Contains
WASTELOAD ALLOCATION CALCULATIONS & NOTES

Please Do Not Separate



ENVIRONMENTAL SERVICES DIVISION
WATER QUALITY BASED PERMIT LIMITS

SECTION VI: WATER QUALITY-BASED PERMIT LIMITS

Facility Name: West Branch, City of STP Sewage F ile Number: 6-16-94-0-01
| Parameters [ Ave. Conc. (mg/l) | Max. Conc. (mg/l) | Ave. Mass (Ibs/d) I Max. Mass (Ibs/d) |
Outfall No. 001 ADW =0.334 mgd & AWW = 0.924 mgd
CBODS5 Secondary Treatment Levels Will Not Violate WQS
Total D.O. Minimum Concentration (mg/1)
January - December 5.0
Ammonia - Nitrogen
January 34 19.9 26.2 153.3
February 4.0 8.4 30.5 64.8
March 34 3.9 26.2 29.9
April 1.5 4.7 11.7 36.3
May 1.7 3.2 13.4 24.7
June 1.3 32 10.1 24.7
July 1.0 32 7.7 24.7
August 1.0 2.7 74 204
September 1.1 2.7 8.1 20.4
October 1.6 2.7 12.0 20.4
November 2.3 2.7 17.9 20.4
December 2.5 3.9 19.1 29.9
Bacteria Geometric Mean (#org./100 ml)
- March 15% — November 15%
E. coli 630 :
Chloride 389 629 2,995 4,846
Sulfate 1,514 1,514 11,665 11,665
TRC* 0.009 0.019 0.066 0.146
pH 6.5 to 9.0 Standard Units

Stream Network/Classification of Receiving Stream: West Branch Wapsinonoc Creek (A2, B(WW-2))

Annual critical low flows in West Branch Wapsinonoc Creek at the outfall:
1Q10 flow 0.0 cfs, 7Q10 flow 0.0 cfs, 30Q10 flow 0.0 cfs

Excel spreadsheet calculations [X] Qual IT E model [ ] Qual II E modeling date [ ]
Performed by: Alex Martin

*Only required if chlorine is used for disinfection.

Antidegradation Review Requirement

A tier II antidegradation review is required. See Section 2 for details.

Please note that the antidegradation review conducted in this wasteload allocation is based on the current information
available. Antidegradation could also be trig_gered during the NPDES permitting process based on new information.

1

By Alex Martin
\\iowa.gov.state.ia.us\data\DNR_WQB_WQMA\Permitting\ WLA\NEWWLA\West Branch - 61694001\12-20-2018\Aerated Lagoon\ West Branch Aerated Lagoon
WLA Write-up 12-20-2018




WLAs/Permit Limits for the City of West Branch’s Aerated Facultative Lagoon

These wasteload allocations and water quality based permit limitations are for the City of West Branch’s
wastewater discharge. The wasteload allocations/permit limits are based on the Water Quality Standards
(IAC 567.61) and 'Towa Wasteload Allocation (WLA) Procedure', February 21, 2018. The chloride
allocation/permit limits are based on the criteria that became effective on November 11, 2009.

The water quality based limits in this WLA are calculated to meet the surface water quality criteria to
protect downstream uses. There could be technology based limits applicable to this facility that are more
stringent than the water quality based limits shown in this WLA. The technology based limits could be
derived from either federal guidelines based on different industrial categories or permit writer’s judgment.

1. BACKGROUND:

The City of West Branch discharges treated domestic wastewater from an aerated facultative lagoon into
West Branch Wapsinonoc Creek (at 41° 39 25” N, 91° 19° 52 W). This WLA is for the purpose of
increasing the design flows.

Route of flow and use designations:

West Branch Wapsinonoc Creek is an A2, B(WW-2) designated use waterbody. The designations have
been adopted in Iowa's state rule described in the rule referenced document of Surface Water
Classification effective on June 17, 2015. Based on the pollutants of concern, the use designations of
waterbodies further downstream will not impact the resulting limits for this facility.

Critical low flow determination:

The annual critical low flows in West Branch Wapsinonoc Creek at the outfall are estimated based on the
Regional Regression Equations (RRE) from ‘Methods for estimating selected low-flow frequency
statistics and harmonic mean flows for streams in Iowa’, 2012 (revised 2013).

Table 1: Annual Critical Low Flows

Location D.A. 1Q10 7Q10 30Q10
(mi?) (cfs) (cfs) (cfs)
West Branch Wapsinonoc
Creek at the Outfall 83 0.0 0.0 0.0
2

By Alex Martin
\\iowa.gov.state.ia.us\data\DNR_WQB_WQMA\Permitting\WLA\NEWWLA\West Branch - 61694001\12-20-2018\Aerated Lagoon\ West
Branch Aerated Lagoon WLA Write-up 12-20-2018




2. ANTIDEGRADATION REVIEW:

According to the Iowa Antidegradation Implementation Procedure, effective February 17,2010 (IAC
567-61.2(2).e), all new or expanded regulated activities (with limited exceptions, such as unsewered
communities) are subject to antidegradation review requirements.

Table 2: Antidegradation Review Analysis

Item # | Factor or Scenario Antidegradation Determination Analysis/Comments

1 Design Capacity Increase Yes [X], No [], or Not Applicable [] rléql;r:slzti’iiﬂldeslgn capacity shown on the
Significant Industrial Users (SIU)

2 Contributing New Pollutant of Yes [], No [[], or Not Applicable
Concern (POC)
New Process Contributing New . =

3 Pollutant of Concern (POC) Yes [], No [, or Not Applicable

4 E:;Sitigrmgent Water Quality Based Yes [], No [X], or Not Applicable []

5 Outfall Location Change Yes [], No [X], or Not Applicable []

Conclusion and discussion:

Due to Item 1, a tier II antidegradation review is required.

Please note that the antidegradation review conducted in this WLA is based on the current information available. Antidegradation

could also be triggered during the NPDES permitting process based on new information.

3. TOTAL MAXIMUM DAILY LOAD (TMDL) LIMITATIONS:

The following waterbodies in the discharge route are on the 2016 impaired waters list:
e (Cedar River for bacteria (indicator bacteria — E. coli) and pH
e Jowa River for bacteria (indicator bacteria — E. coli)
e Mississippi River for metals (aluminum)

Two TMDLs along the discharge route have been completed for E. coli, one for the Iowa River and one
for the Cedar River. West Branch was given a TMDL WLA in the Cedar River TMDL. However, it is not
applicable as West Branch is downstream of the last segment addressed by the TMDL. The Iowa River E.
coli TMDL addresses impaired segments below the mouth of the Cedar River. However, it does not apply
limits to facilities in the Cedar River watershed.

There are no other approved or scheduled TMDLs in the discharge route at this time.

Please note that the results presented in this report are wasteload allocations based on meeting the State’s
current water quality standards in the receiving waterbody. Additional and/or more stringent effluent
limits may be applicable to this discharge based on approved TMDLs for impaired waterbodies, which
may provide watershed based wasteload allocations. Information on impaired streams in Iowa and
approved TMDLs can be found at the following website: http://www.iowadnr.gov/Environmental-
Protection/Water-Quality/Watershed-Improvement/Impaired-Waters.

4. CALCULATIONS:
The WLAs/permit limits for this outfall are calculated based on the facility’s Average Dry Weather
(ADW) design flow of 0.334 mgd and its Average Wet Weather (AWW) design flow of 0.924 mgd.

Please note that only wasteload allocations/permit limits (water quality based effluent limits) calculated
using DNR approved design flows can be applied in NPDES permits. Water quality based effluent limits

3
By Alex Martin
\\iowa.gov.state.ia.us\data\DNR_WQB_WQMA\Permitting\ WLA\NEWWLA\West Branch - 61694001\12-20-2018\Aerated Lagoon\ West
Branch Aerated Lagoon WLA Write-up 12-20-2018




calculated using proposed flows that have not been approved by the DNR for permitting and compliance
may be used for informational purposes only.

The water quality based permit concentration limits are derived using the allowed stream flow and the
ADW design flow, while the loading limits are derived using the allowed stream flow and the AWW |
design flow. ‘

TRC:

The TRC wasteload allocations will consider the procedures included in the 2000 revised WQS and the
2007 chemical criteria. Important to TRC is the use of the 1Q10 stream flow in association with the acute
wasteload allocation calculation. The chronic WLA will continue to use the 7Q10 stream flow in its
calculations. Since the annual critical low flows in the receiving stream at the outfall are estimated to be
all zero, the criteria apply at “end-of-pipe” instead of the end of the Mixing Zone (MZ) and the Zone of ‘
Initial Dilution (ZID). \

Please note that the TRC limits are based on a sampling frequency of 3/week, based on a design
population equivalent (PE) of 3749.

Ammonia Nitrogen:

Standard stream background pH, temperatures, and concentrations of NH3-N are mixed with the
discharge from the facility’s effluent pH and temperature values to calculate the applicable instream
criteria for the protection of West Branch Wapsinonoc Creek.

Since the annual critical low flows in the receiving stream at the outfall are all zero, the criteria apply at
“end-of-pipe” instead of the end of the MZ and the ZID. West Branch Wapsinonoc Creek is a B(WW-2)
stream; therefore, early life protection will begin in April and run through September.

The monthly background pH, temperatures, and NH3-N concentrations shown in Table 3 are used for the
wasteload allocation/permit limits calculations based on the Year 2000 ammonia nitrogen criteria. Table 4
shows the statewide monthly effluent pH and temperature values for aerated facultative lagoons. Table 5
shows the calculated ammonia nitrogen wasteload allocations for this facility.

Table 3: Background pH, Temperatures, and NH3-N Concentrations

For Use with Year 2000 Ammonia Nitrogen Criteria
Months pH Temperature (°C) | NHs3-N (mg/l)
January 8.1 0.3 0.02

February 8.0 0.1 0.08

March 8.1 1.5 0.12 R
April 8.3 9.3 0.03
May 8.2 15.0 0.03
June 8.2 19.4 0.02
July 8.2 23.5 0.02
August 8.2 24.3 0.02
September 8.3 20.2 0.02
October 8.3 14.2 0.02
November 8.3 8.0 0.02
December 8.3 0.8 0.03

4

By Alex Martin
\\iowa.gov.state.ia.us\data\DNR_WQB_WQMA\Permitting\ WLA\NEWWLA\West Branch - 61694001\12-20-2018\Aerated Lagoon\ West
Branch Aerated Lagoon WLA Write-up 12-20-2018



Table 4: Standard Effluent pH & Temperature Values for Aerated Facultative Lagoon Facilities

Months pH Temperature (°C)
January 7.5 4.5
February 8.0 8.1
March 8.4 8.7
April 8.3 14.6
May 8.5 18.8
June 8.5 22.8
July 8.5 25.3
August 8.6 25.3
September 8.6 22.2
October 8.6 16.6
November 8.6 12.4
December 8.4 8.4
Table 5: Wasteload Allocations for Ammonia Nitrogen for the Protection of Aquatic Life
ADW-Based* AWW-Based**
Months Acute (mg/l) | Chronic (mg/l) | Acute (mg/l) | Chronic (mg/l)
January 19.9 34 19.9 3.4
February 8.4 4.0 8.4 4.0
March 3.9 3.4 3.9 3.4
April 4.7 1.5 4.7 1.5
May 3.2 1.7 3.2 1.7
June 3.2 1.3 3.2 1.3
July 3.2 1.0 3.2 1.0
August 2.7 1.0 2.7 1.0
September 2.7 1.1 2.7 1.1
October 2.7 1.6 2.7 1.6
November 2.7 2.3 2.7 2.3
December 3.9 2.5 3.9 2.5
*: bases for concentration limits; **: bases for mass loading limits

CBODS5/Total Dissolved Oxygen:

Streeter-Phelps DO Sag Model is used to simulate the decay of CBOD and dispersion of total Dissolved
Oxygen (DO) in the receiving water downstream from the outfall. The criterion is that the discharge
cannot cause the DO level in the receiving stream (warm water) to be below 5.0 mg/1.

The parameter values used in the modeling are listed below:

Background:
The temperature and ammonia nitrogen levels are shown in Table 3. The ultimate CBOD and DO levels
are assumed to be 6.0 mg/1 and 6.0 mg/l, respectively.

Effluent:

The temperatures are shown in Table 4. The CBODS level used in the modeling is 40 mg/1, which is the
technology based maximum limit for standard secondary treatment. The ammonia nitrogen values used
in the modeling are the calculated acute wasteload allocations shown in Table 5. Both ADW and AWW
flows and the ammonia nitrogen limits associated with them are used in the modeling.

5
By Alex Martin
\\iowa.gov.state.ia.us\data\DNR_WQB_WQMA\Permitting\WLA\NEWWLA\West Branch - 61694001\12-20-2018\Aerated Lagoon\ West
Branch Aerated Lagoon WLA Write-up 12-20-2018



Receiving stream parameters:

There is an average water channel slope of 0.001295 (the water channel elevation changes from 690 ft to
674 ft over a distance of approximately 12,350 ft, estimated based on the GIS LiDAR 2-ft contour
coverage).

Field Use Attainability Assessment (UAA) had 3 sites along West Branch Wapsinonoc Creek. Two
observations of stream width, average depth, and velocity were made at each site. Based on these UAA
data, stream width, depth, and velocity at 7Q10 + ADW and 7Q10 + AWW conditions are estimated and
are shown in Table 6.

Table 6: Stream Width, Depth, and Velocity

Flow Condition Flow (cfs) Width (ft) Depth (ft) Velocity (fps)

7Q10 + ADW 0.52 8.4 : 0.30 0.21

7Q10 + AWW 1.43 9.5 0.47 0.32
Reaeration:

The USGS Pool-riffle method (Melching and Flores 1999) was used as West Branch Wapsinonoc Creek
has low flows and some meanders.

Discussion and conclusion:

The modeling results show that the effluent, which could have an allowed maximum effluent CBODS
level of 40 mg/1 (technology based limits for secondary treatment), ammonia nitrogen levels as shown in
Table 5, and a minimum DO level of 5.0 mg/1, will not cause the DO level in the receiving stream to be
below 5.0 mg/1 at any time.

E. coli:

This facility discharges into a Class A2 waterbody. The water quality standard for E. coli in a Class A2
waterbody is a geometric mean of 630 org./100 ml and a sample maximum of 2,880 org./100 ml from
March 15th through November 15th. The criteria apply at “end-of-pipe”.

The first Class (A1) water body is over 11 miles downstream from the outfall of this facility. E. coli decay
in the A2 segment is taken into consideration. A first order decay model with a decay rate of 1.0 per day
at 20°C and an estimated velocity of 0.32 fps in the general use reach are used to estimate the decay.

However, 567 IAC 62.8(2) states that “the daily sample maximum criteria for E. coli set forth in 567 —
Chapter 61 shall not be used as an end-of-pipe permit limitation.” Therefore, only the geometric mean
limit of 630 org./100 ml applies.

Chloride and Sulfate:
The chloride and sulfate criteria became effective on Nov. 11, 2009. The default hardness for background
and effluent is 200 mg/I.

Chloride criteria are functions of hardness and sulfate concentration, shown as follows:

Acute criteria = 287.8*(Hardness)*2%57%7 *(Sulfate) 007452
Chronic criteria = 177.87*(Hardness)’2%>"7 *(Sulfate) 007452

The criteria apply to all Class B waters.

Sulfate criteria, shown in Table 7, are functions of hardness and chloride concentration.

6

By Alex Martin
\\iowa.gov.state.ia.us\data\DNR_WQB_WQMA\Permitting\ WLA\NEWWLA\West Branch - 61694001\12-20-2018\Aerated Lagoon\ West
Branch Aerated Lagoon WLA Write-up 12-20-2018




Table 7: Sulfate Criteria

Hardness Sulfate Criteria (mg/1
(mg/l as CaCO3) | Chloride <5 mg/1 S mg/1 <= Chloride <25 mg/1 25 mg/l <= Chloride < 500 mg/1
<100 500 500 500
100<=H<=500 500 (-57.478+5.79¥H+54.163*C1)*0.65 | (1276.7+5.508*H-1.457*CI)*0.65
H> 500 500 2,000 2,000

The criteria defined in Table 7 serve as both acute and chronic criteria and apply to all Class B waters.

The acute criteria apply at the end of the ZID, and the chronic criteria apply at the end of the MZ. In this
case, since the annual critical low flows in the receiving stream at the outfall are all zero, the criteria
apply at “end-of-pipe” instead of the boundaries of the MZ and the ZID.

The default chloride concentration for both background water and effluent is 34 mg/1, while the default
sulfate concentration for both background water and effluent is 63 mg/1. The limits are calculated based
on an assumed sampling frequency of 1/week.

pH:

Iowa Water Quality Standards (IAC 567.61.3.(3).a.(2) and IAC 567.61.3.(3).b.(2)) require that pH in
Class A or Class B waters "Shall not be less than 6.5 nor greater than 9.0". The criteria apply at the end of
the MZ, which in this case is not available since the annual critical low flows in the receiving stream at
the outfall are all zero. Thus, the criteria will apply at “end-of-pipe”.

TDS:

Effective Nov. 11, 2009, the site-specific TDS approach is no longer applicable; instead the new chloride
and sulfate criteria became applicable. However, the TDS level should be controlled to a level such that
the narrative criteria stated in IAC 567.61.3 are fulfilled.

5. PERMIT LIMITATIONS:
- Based on the Year 2006 Water Quality Standards & 2002 Permit Derivation Procedure.

The acute and chronic WLAs are used as the values for input into the current permit derivation procedure.
Under the 2002 permit derivation procedure, only for toxic parameters is the monitoring frequency
considered in the calculation of final limits. The water quality based limits are shown on Page 1 of this
report.

7
By Alex Martin
\\iowa.gov. state ia.us\data\DNR_WQB_WQMA\Permitting\WLA\NEWWLA\West Branch - 61694001\12-20-2018\Aerated Lagoon\ West
Branch Aerated Lagoon WLA Write-up 12-20-2018




12/20/2018 NPDES # 6-16-94-0-01

City of West Branch

(Proposed SAGR Addition and Design Flow Increase)

(Please do not microfiche this document.)

This Package Contains
] WASTELOAD ALLOCATION CALCULATIONS & NOTES

Please Do Not Separate



ENVIRONMENTAL SERVICES DIVISION
WATER QUALITY BASED PERMIT LIMITS

SECTION VI: WATER QUALITY-BASED PERMIT LIMITS

Facility Name: West Branch, City of STP Sewage File Number: 6-16-94-0-01
I Parameters | Ave. Conc. (mg/l) | Max. Conc. (mg/l) I Ave. Mass (Ibs/d) | Max. Mass (Ibs/d) I
Outfall No. 001 ADW = 0.334 mgd & AWW = 0.924 mgd
CBODS Secondary Treatment Levels Will Not Violate WQS
Total D.O. Minimum Concentration (mg/1)
January - December 5.0
Ammonia - Nitrogen
January 34 6.9 26.2 53.5
February ] 4.0 8.4 30.5 64.8
March 34 8.4 26.2 64.8
April 1.5 84 11.7 64.8
May 1.7 8.4 134 64.8
June 1.3 6.9 10.1 53.5
July 1.0 6.9 7.7 53.5
August 1.0 6.9 74 53.5
September 1.1 8.4 8.1 64.8
October 1.6 6.9 12.0 53.5
November 2.3 5.7 17.9 44.1
December 2.5 6.9 19.1 53.5
Bacteria Geometric Mean (#org./100 ml)
- March 15" — November 15%
E. coli 630
Chloride 389 629 2,995 4,846
Sulfate 1,514 1,514 11,665 11,665
TRC* 0.009 0.019 0.066 0.146
pH 6.5 t0 9.0 Standard Units

Stream Network/Classification of Receiving Stream: West Branch Wapsinonoc Creek (A2, B(WW-2))

Annual critical low flows in West Branch Wapsinonoc Creek at the outfall:
1Q10 flow 0.0 cfs, 7Q10 flow 0.0 cfs, 30Q10 flow 0.0 cfs

Excel spreadsheet calculations [X] Qual I E model [ ] Qual IT E modeling date [ |
Performed by: Alex Martin

*Only required if chlorine is used for disinfection.

Antidegradation Review Requirement

A tier II antidegradation review is required. See Section 2 for details.

Please note that the antidegradation review conducted in this wasteload allocation is based on the current information
available. Antidegradation could also be triggered during the NPDES permitting process based on new information.

1

By Alex Martin
\\iowa.gov.state.ia.us\data\DNR_WQB_WQMA\Permitting\WLA\NEWWLA\West Branch - 61694001\12-20-2018\Aerated Lagoon + SAGR\ West Branch Aerated
Lagoon + SAGR WLA Write-up 12-20-2018



WLASs/Permit Limits for the City of West Branch’s Aerated Lagoon with Submerged Attached

Growth Reactor (SAGR)

These wasteload allocations and water quality based permit limitations are for the City of West Branch’s
wastewater discharge. The wasteload allocations/permit limits are based on the Water Quality Standards
(AC 567.61) and 'Towa Wasteload Allocation (WLA) Procedure', February 21, 2018. The chloride
allocation/permit limits are based on the criteria that became effective on November 11, 2009.

The water quality based limits in this WLA are calculated to meet the surface water quality criteria to
protect downstream uses. There could be technology based limits applicable to this facility that are more
stringent than the water quality based limits shown in this WLA. The technology based limits could be
derived from either federal guidelines based on different industrial categories or permit writer’s judgment.

1. BACKGROUND:

The City of West Branch proposes discharging treated domestic wastewater from an aerated facultative
lagoon with a submerged attached growth reactor (SAGR) into West Branch Wapsinonoc Creek (at 41°
39’ 25” N, 91° 19° 52” W). This WLA is for the purpose of increasing the design flows and adding a
SAGR. Currently the facility uses an aerated facultative lagoon.

Route of flow and use designations:
West Branch Wapsinonoc Creek is an A2, B(WW-2) designated use waterbody. The designations have

been adopted in Iowa's state rule described in the rule referenced document of Surface Water
Classification effective on June 17, 2015. Based on the pollutants of concern, the use designations of
waterbodies further downstream will not impact the resulting limits for this facility.

Critical low flow determination:

The annual critical low flows in West Branch Wapsinonoc Creek at the outfall are estimated based on the
Regional Regression Equations (RRE) from ‘Methods for estimating selected low-flow frequency
statistics and harmonic mean flows for streams in Iowa’, 2012 (revised 2013).

Table 1: Annual Critical Low Flows

Location D.A. 1Q10 7Q10 30Q10
(mi?) (cfs) (cfs) (cfs)
West Branch Wapsinonoc
Creek at the Outfall 8.3 0.0 0.0 0.0
2

By Alex Martin
\\iowa.gov.state.ia.us\data\DNR_WQB_WQMA\Permitting\ WLANEWWLA\West Branch - 61694001\12-20-2018\Aerated Lagoon + SAGR\
West Branch Aerated Lagoon + SAGR WLA Write-up 12-20-2018



2. ANTIDEGRADATION REVIEW:

According to the lowa Antidegradation Implementation Procedure, effective February 17, 2010 (IAC
567-61.2(2).e), all new or expanded regulated activities (with limited exceptions, such as unsewered
communities) are subject to antidegradation review requirements.

Table 2: Antidegradation Review Analysis

Item # | Factor or Scenario Antidegradation Determination Analysis/Comments

1 Design Capacity Increase Yes [X], No [], or Not Applicable [ ] :éq?;g%i?ndemgn capacity shown on the
Significant Industrial Users (SIU)

2 Contributing New Pollutant of Yes [], No [], or Not Applicable [X]
Concern (POC)
New Process Contributing New .

3 Pollutant of Concern (POC) Yes [], No [[], or Not Applicable [X]

4 ile;lsl tigrmgent Water Quality Based Yes [, No [X], or Not Applicable [_]

5 Outfall Location Change Yes [ ], No [X], or Not Applicable []

Conclusion and discussion:

Due to Item 1, a tier II antidegradation review is required.

Please note that the antidegradation review conducted in this WLA is based on the current information available. Antidegradation

could also be triggered during the NPDES permitting process based on new information.

3. TOTAL MAXIMUM DAILY LOAD (TMDL) LIMITATIONS:

The following waterbodies in the discharge route are on the 2016 impaired waters list:
e Cedar River for bacteria (indicator bacteria — E. coli) and pH
e Jowa River for bacteria (indicator bacteria — E. coli)
e  Mississippi River for metals (aluminum)

Two TMDLs along the discharge route have been completed for E. coli, one for the Iowa River and one
for the Cedar River. West Branch was given a TMDL WLA in the Cedar River TMDL. However, it is not
applicable as West Branch is downstream of the last segment addressed by the TMDL. The Iowa River E.
coli TMDL addresses impaired segments below the mouth of the Cedar River. However, it does not apply
limits to facilities in the Cedar River watershed.

There are no other approved or scheduled TMDLs in the discharge route at this time.

Please note that the results presented in this report are wasteload allocations based on meeting the State’s
current water quality standards in the receiving waterbody. Additional and/or more stringent effluent
limits may be applicable to this discharge based on approved TMDLs for impaired waterbodies, which
may provide watershed based wasteload allocations. Information on impaired streams in Iowa and
approved TMDLs can be found at the following website: http://www.iowadnr.gov/Environmental-
Protection/Water-Quality/Watershed-Improvement/Impaired-Waters.

4. CALCULATIONS:
The WLAs/permit limits for this outfall are calculated based on the facility’s Average Dry Weather
(ADW) design flow of 0.334 mgd and its Average Wet Weather (AWW) design flow of 0.924 mgd.

Please note that only wasteload allocations/permit limits (water quality based effluent limits) calculated
using DNR approved design flows can be applied in NPDES permits. Water quality based effluent limits

3
By Alex Martin
\liowa.gov.state.ia.us\data\DNR_WQB_WQMA\Permitting\ WLA\NEWWLA\West Branch - 61694001\12-20-2018\Aerated Lagoon + SAGR\
West Branch Aerated Lagoon + SAGR WLA Write-up 12-20-2018




calculated using proposed flows that have not been approved by the DNR for permitting and compliance
may be used for informational purposes only.

The water quality based permit concentration limits are derived using the allowed stream flow and the
ADW design flow, while the loading limits are derived using the allowed stream flow and the AWW
design flow.

TRC:

The TRC wasteload allocations will consider the procedures included in the 2000 revised WQS and the
2007 chemical criteria. Important to TRC is the use of the 1Q10 stream flow in association with the acute
wasteload allocation calculation. The chronic WLA will continue to use the 7Q10 stream flow in its
calculations. Since the annual critical low flows in the receiving stream at the outfall are estimated to be
all zero, the criteria apply at “end-of-pipe” instead of the end of the Mixing Zone (MZ) and the Zone of
Initial Dilution (ZID).

Please note that the TRC limits are based on a sampling frequency of 3/week, based on a design
population equivalent (PE) of 3749.

Ammonia Nitrogen:

Standard stream background pH, temperatures, and concentrations of NH3-N are mixed with the
discharge from the facility’s effluent pH and temperature values to calculate the applicable instream
criteria for the protection of West Branch Wapsinonoc Creek.

Since the annual critical low flows in the receiving stream at the outfall are all zero, the criteria apply at
“end-of-pipe” instead of the end of the MZ and the ZID. West Branch Wapsinonoc Creek is a B(WW-2)
stream; therefore, early life protection will begin in April and run through September.

The monthly background pH, temperatures, and NH3-N concentrations shown in Table 3 are used for the
wasteload allocation/permit limits calculations based on the Year 2000 ammonia nitrogen criteria. Table 4
shows the statewide monthly effluent pH and temperature values for aerated facultative lagoons with
SAGR. Table 5 shows the calculated ammonia nitrogen wasteload allocations for this facility.

Table 3: Background pH, Temperatures, and NH3-N Concentrations
For Use with Year 2000 Ammonia Nitrogen Criteria

Months pH Temperature (°C) | NH;-N (mg/l)
January 8.1 0.3 0.02
February 8.0 0.1 0.08
March 8.1 1.5 0.12
April 8.3 9.3 0.03
May 8.2 15.0 0.03
June 8.2 19.4 0.02
July 8.2 23.5 0.02
August 8.2 24.3 0.02
September 8.3 20.2 0.02
October 8.3 14.2 0.02
November 8.3 8.0 0.02
December 8.3 0.8 0.03

4

By Alex Martin
\\iowa.gov.state.ia.us\data\ADNR_WQB_WQMA\Permitting\ WLA\NEWWLA\West Branch - 61694001\12-20-2018\Aerated Lagoon + SAGR\
West Branch Aerated Lagoon + SAGR WLA Write-up 12-20-2018



Table 4: Standard Effluent pH & Temperature Values for Aerated Lagoon + SAGR Facilities

Months pH ’ Temperature (°C)
January 8.1 3.1
February 8.0 2.8
March 8.0 5.6
April 8.0 11.3
May 8.0 15.6
June 8.1 22.0
July 8.1 24.2
August 8.1 23.9
September 8.0 214
October 8.1 16.1
November 8.2 10.8
December 8.1 4.8
Table 5: Wasteload Allocations for Ammonia Nitrogen for the Protection of Aquatic Life
ADW-Based* AWW-Based**
Months Acute (mg/l) | Chronic (mg/l) | Acute (mg/l) | Chronic (mg/l)
January 6.9 3.4 6.9 3.4
February 8.4 4.0 8.4 4.0
March 8.4 34 8.4 3.4
April 8.4 1.5 8.4 1.5
May 8.4 1.7 8.4 1.7
June 6.9 1.3 6.9 1.3
July 6.9 1.0 6.9 1.0
August 6.9 1.0 6.9 1.0
September 8.4 1.1 8.4 1.1
October 6.9 1.6 6.9 1.6
November 5.7 2.3 5.7 2.3
December 6.9 2.5 6.9 2.5
*: bases for concentration limits; **: bases for mass loading limits

CBODS5/Total Dissolved Oxygen:

Streeter-Phelps DO Sag Model is used to simulate the decay of CBOD and dispersion of total Dissolved
Oxygen (DO) in the receiving water downstream from the outfall. The criterion is that the discharge
cannot cause the DO level in the receiving stream (warm water) to be below 5.0 mg/1.

The parameter values used in the modeling are listed below:

Background:
The temperature and ammonia nitrogen levels are shown in Table 3. The ultimate CBOD and DO levels

are assumed to be 6.0 mg/1 and 6.0 mg/1, respectively.

Effluent: ,

The temperatures are shown in Table 4. The CBODS level used in the modeling is 40 mg/1, which is the
technology based maximum limit for standard secondary treatment. The ammonia nitrogen values used
in the modeling are the calculated acute wasteload allocations shown in Table 5. Both ADW and AWW
flows and the ammonia nitrogen limits associated with them are used in the modeling.

5

By Alex Martin
\\iowa.gov.state.ia.us\data\DNR_WQB_WQMA\Permitting\WLA\NEWWLA\West Branch - 61694001\12-20-2018\Aerated Lagoon + SAGR\
West Branch Aerated Lagoon + SAGR WLA Write-up 12-20-2018



Receiving stream parameters:

There is an average water channel slope of 0.001295 (the water channel elevation changes from 690 ft to
674 ft over a distance of approximately 12,350 ft, estimated based on the GIS LiDAR 2-ft contour
coverage).

Field Use Attainability Assessment (UAA) had 3 sites along West Branch Wapsinonoc Creek. Two
observations of stream width, average depth, and velocity were made at each site. Based on these UAA
data, stream width, depth, and velocity at 7Q10 + ADW and 7Q10 + AWW conditions are estimated and
are shown in Table 6.

Table 6: Stream Width, Depth, and Velocity

Flow Condition Flow (cfs) Width (ft) Depth (ft) Velocity (fps)
7Q10 + ADW 0.52 8.4 0.30 0.21
7Q10 + AWW 1.43 9.5 0.47 0.32

Reaeration:

The USGS Pool-riffle method (Melching and Flores 1999) was used as West Branch Wapsinonoc Creek
has low flows and some meanders.

Discussion and conclusion:

The modeling results show that the effluent, which could have an allowed maximum effluent CBODS
level of 40 mg/1 (technology based limits for secondary treatment), ammonia nitrogen levels as shown in
Table 5, and a minimum DO level of 5.0 mg/1, will not cause the DO level in the receiving stream to be
below 5.0 mg/1 at any time.

E. coli:

This facility discharges into a Class A2 waterbody. The water quality standard for E. coli in a Class A2
waterbody is a geometric mean of 630 org./100 ml and a sample maximum of 2,880 org./100 ml from
March 15th through November 15th. The criteria apply at “end-of-pipe”.

The first Class (A1) water body is over 11 miles downstream from the outfall of this facility. E. coli decay
in the A2 segment is taken into consideration. A first order decay model with a decay rate of 1.0 per day
at 20°C and an estimated velocity of 0.32 fps in the general use reach are used to estimate the decay.

However, 567 IAC 62.8(2) states that “the daily sample maximum criteria for E. coli set forth in 567 —
Chapter 61 shall not be used as an end-of-pipe permit limitation.” Therefore, only the geometric mean
limit of 630 org./100 ml applies.

Chloride and Sulfate:
The chloride and sulfate criteria became effective on Nov. 11, 2009. The default hardness for background
and effluent is 200 mg/1.

Chloride criteria are functions of hardness and sulfate concentration, shown as follows:

Acute criteria = 287.8*(Hardness)"29”7 *(Sulfate) 007452
Chronic criteria = 177.87*(Hardness)"2%"7 *(Sulfate) 007452

The criteria apply to all Class B waters.

Sulfate criteria, shown in Table 7, are functions of hardness and chloride concentration.

6
By Alex Martin
\\iowa.gov.state.ia.us\data\DNR_WQB_WQMA\Permitting\ WLA\NEWWLA\West Branch - 61694001\12-20-2018\Aerated Lagoon + SAGR\
West Branch Aerated Lagoon + SAGR WLA Write-up 12-20-2018




Table 7: Sulfate Criteria

Hardness Sulfate Criteria (mg/1
(mg/1 as CaCO3) | Chloride <5 mg/l 5 mg/l <= Chloride <25 mg/1 25 mg/l <= Chloride < 500 mg/1
<100 500 500 500
100<=H<=500 500 (-57.478+5.79*H+54.163*C1)*0.65 | (1276.7+5.508*H-1.457*CI1)*0.65
H> 500 500 2,000 2,000

The criteria defined in Table 7 serve as both acute and chronic criteria and apply to all Class B waters.

The acute criteria apply at the end of the ZID, and the chronic criteria apply at the end of the MZ. In this
case, since the annual critical low flows in the receiving stream at the outfall are all zero, the criteria
apply at “end-of-pipe” instead of the boundaries of the MZ and the ZID.

The default chloride concentration for both background water and effluent is 34 mg/1, while the default
sulfate concentration for both background water and effluent is 63 mg/1. The limits are calculated based
on an assumed sampling frequency of 1/week.

pH: :

Iowa Water Quality Standards (IAC 567.61.3.(3).a.(2) and IAC 567.61.3.(3).b.(2)) require that pH in
Class A or Class B waters "Shall not be less than 6.5 nor greater than 9.0". The criteria apply at the end of
the MZ, which in this case is not available since the annual critical low flows in the receiving stream at
the outfall are all zero. Thus, the criteria will apply at “end-of-pipe”.

TDS:

Effective Nov. 11, 2009, the site-specific TDS approach is no longer applicable; instead the new chloride
and sulfate criteria became applicable. However, the TDS level should be controlled to a level such that
the narrative criteria stated in IAC 567.61.3 are fulfilled.

5. PERMIT LIMITATIONS:
- Based on the Year 2006 Water Quality Standards & 2002 Permit Derivation Procedure.

The acute and chronic WLAs are used as the values for input into the current permit derivation procedure.
Under the 2002 permit derivation procedure, only for toxic parameters is the monitoring frequency
considered in the calculation of final limits. The water quality based limits are shown on Page 1 of this
report.

7
By Alex Martin
\\iowa.gov.state.ia.us\data\DNR_WQB_WQMA\Permitting\WLA\NEWWLA\West Branch - 61694001\12-20-2018\Aerated Lagoon + SAGR\
West Branch Aerated Lagoon + SAGR WLA Write-up 12-20-2018




12/20/2018 NPDES # 6-16-94-0-01

City of West Branch

(Proposed Mechanical Facility and Design Capacity Increase)

(Please do not microfiche this document.)

This Package Contains
WASTELOAD ALLOCATION CALCULATIONS & NOTES

Please Do Not Separate



ENVIRONMENTAL SERVICES DIVISION
WATER QUALITY BASED PERMIT LIMITS

SECTION VI: WATER QUALITY-BASED PERMIT LIMITS
Facility Name: West Branch, City of STP

Sewage File Number: 6-16-94-0-01

Performed by: Alex Martin
* The bold values are based on the CBOD/DO modeling; the remaining values are ammonia nitrogen toxicity based.

Antidegradation Review Requirement

A tier II antidegradation review is required. See Section 2 for details.

Please note that the antidegradation review conducted in this wasteload allocation is based on the current information
available. Antidegradation could also be triggered during the NPDES permitting process based on new information.

l Parameters I Ave. Conc. (mg/l) | Max. Conc. (mJg/l) | Ave. Mass (Ibs/d) ] Max. Mass (1bs/d) |
Outfall No. 001 ; ADW = 0.334 mgd & AWW =0.924 mgd
CBODS5 Secondary Treatment Levels Will Not Violate WQS
Total D.O. Minimum Concentration (mg/1)
January - December 5.0
Ammonia — Nitrogen*
January 34 15.2 26.2 117.0
February 4.0 14.2 30.5 109.4
March 34 14.7 26.2 113.2
April 1.5 15.7 11.7 121.0
May 1.7 15.2 13.4 117.0
June 1.3 14.4 10.1 111.3
July 1.0 11.4 7.7 84.0
August 1.0 10.9 74 80.1
September 1.1 13.8 8.1 102.5
October 1.6 15.7 12.0 121.0
November 23 14.7 17.9 113.2
December 2.5 16.0 19.1 123.0
Bacteria Geometric Mean (#org./100 ml)
- March 15% — November 15%
E. coli 630
Chloride 389 629 2,995 4,846
Sulfate 1,514 1,514 11,665 11,665
TRC** 0.009 0.019 0.066 0.146
pH 6.5-9.0 Standard Units
Stream Network/Classification of Receiving Stream: West Branch Wapsinonoc Creek (A2, B(WW-2))
Annual critical low flows in West Branch Wapsinonoc Creek at the outfall:
1Q10 flow 0.0 cfs, 7Q10 flow 0.0 cfs, 30Q10 flow 0.0 cfs
Excel spreadsheet calculations [X] Qual IT E model [ ] Qual IT E modeling date [ ]

**Onlz reguired if chlorine is used for disinfection.

1

By Alex Martin

\\iowa.gov.state.ia.us\data\DNR_WQB_WQMA\Permitting\ WLA\NEWWLA\West Branch - 61694001\12-20-2018\Mechanical\ West Branch Mechanical WLA
Write-up 12-20-2018



WLAs/Permit Limits for the City of West Branch’s Mechanical Plant

These wasteload allocations and water quality based permit limitations are for the City of West Branch’s
wastewater discharge. The wasteload allocations/permit limits are based on the Water Quality Standards
(IAC 567.61) and 'Towa Wasteload Allocation (WLA) Procedure', February 21, 2018. The chloride
allocation/permit limits are based on the criteria that became effective on November 11, 2009.

The water quality based limits in this WLA are calculated to meet the surface water quality criteria to
protect downstream uses. There could be technology based limits applicable to this facility that are more
stringent than the water quality based limits shown in this WLA. The technology based limits could be
derived from either federal guidelines based on different industrial categories or permit writer’s judgment.

1. BACKGROUND:

The City of West Branch proposes discharging treated domestic wastewater from a mechanical
wastewater treatment facility into West Branch Wapsinonoc Creek (at 41° 39° 25” N, 91° 19* 52” W).
This WLA is for the purpose of increasing the design flows and changing treatment to a mechanical
facility. Currently the facility uses an aerated facultative lagoon.

Route of flow and use designations: :

West Branch Wapsinonoc Creek is an A2, B(WW-2) designated use waterbody. The designations have
been adopted in lowa's state rule described in the rule referenced document of Surface Water
Classification effective on June 17, 2015. Based on the pollutants of concern, the use designations of
waterbodies further downstream will not impact the resulting limits for this facility.

Critical low flow determination:

The annual critical low flows in West Branch Wapsinonoc Creek at the outfall are estimated based on the
Regional Regression Equations (RRE) from ‘Methods for estimating selected low-flow frequency
statistics and harmonic mean flows for streams in Iowa’, 2012 (revised 2013).

Table 1: Annual Critical Low Flows

Location D.A. 1Q10 7Q10 30Q10
(mi?) (cfs) (cfs) (cfs)
West Branch Wapsinonoc
Creek at the Outfall 83 0.0 0.0 0.0
2

By Alex Martin
\\iowa.gov.state.ia.us\data\DNR_WQB_WQMA\Permitting\WLANEWWLA\West Branch - 61694001\12-20-2018\Mechanical\ West Branch
Mechanical WLA Write-up 12-20-2018



2. ANTIDEGRADATION REVIEW:

According to the Iowa Antidegradation Implementation Procedure, effective February 17, 2010 (IAC
567-61.2(2).e), all new or expanded regulated activities (with limited exceptions, such as unsewered
communities) are subject to antidegradation review requirements.

Table 2: Antidegradation Review Analysis

Item # | Factor or Scenario Antidegradation Determination Analysis/Comments
. . - . 1: Proposed design capacity shown on the

1 Design Capacity Increase Yes [X], No [[], or Not Applicable [] request form.

Significant Industrial Users (SIU)
2 Contributing New Pollutant of Yes [_], No [], or Not Applicable

Concern (POC)

New Process Contributing New .
3 Pollutant of Concern (POC) Yes [], No [], or Not Applicable [X]

Less Stringent Water Quality Based = : 1: Less stringent ammonia nitrogen limits
4 Limits? Yes [, No L], or Not Applicable D will trigger an antidegradation review.
5 Outfall Location Change Yes [_1, No [X], or Not Applicable []

Conclusion and discussion:

Due to Items 1 and 4, a tier II antidegradation review is required.

Please note that the antidegradation review conducted in this WLA is based on the current information available. Antidegradation

could also be triggered during the NPDES permitting process based on new information.

3. TOTAL MAXIMUM DAILY LOAD (TMDL) LIMITATIONS:

The following waterbodies in the discharge route are on the 2016 impaired waters list:
e Cedar River for bacteria (indicator bacteria — E. coli) and pH
e Jowa River for bacteria (indicator bacteria — E. coli)
e Mississippi River for metals (aluminum)

Two TMDLs along the discharge route have been completed for E. coli, one for the Iowa River and one
for the Cedar River. West Branch was given a TMDL WLA in the Cedar River TMDL. However, it is not
applicable as West Branch is downstream of the last segment addressed by the TMDL. The Iowa River E.
coli TMDL addresses impaired segments below the mouth of the Cedar River. However, it does not apply
limits to facilities in the Cedar River watershed.

There are no other approved or scheduled TMDLs in the discharge route at this time.

Please note that the results presented in this report are wasteload allocations based on meeting the State’s
current water quality standards in the receiving waterbody. Additional and/or more stringent effluent
limits may be applicable to this discharge based on approved TMDLs for impaired waterbodies, which
may provide watershed based wasteload allocations. Information on impaired streams in Towa and
approved TMDLs can be found at the following website: http://www.iowadnr.gov/Environmental-
Protection/Water-Quality/Watershed-Improvement/Impaired-Waters.

4. CALCULATIONS: :
The WLAs/permit limits for this outfall are calculated based on the facility’s Average Dry Weather
(ADW) design flow of 0.334 mgd and its Average Wet Weather (AWW) design flow of 0.924 mgd.

Please note that only wasteload allocations/permit limits (water quality based effluent limits) calculated
using DNR approved design flows can be applied in NPDES permits. Water quality based effluent limits

3

By Alex Martin
\\iowa.gov.state.ia.us\data\DNR_WQB_WQMA\Permitting\WLAWNEWWLA\West Branch - 61694001\12-20-2018\Mechanical\ West Branch

Mechanical WLA Write-up 12-20-2018




calculated using proposed flows that have not been approved by the DNR for permitting and compliance
may be used for informational purposes only.

The water quality based permit concentration limits are derived using the allowed stream flow and the
ADW design flow, while the loading limits are derived using the allowed stream flow and the AWW
design flow.

TRC:

The TRC wasteload allocations will consider the procedures included in the 2000 revised WQS and the
2007 chemical criteria. Important to TRC is the use of the 1Q10 stream flow in association with the acute
wasteload allocation calculation. The chronic WLA will continue to use the 7Q10 stream flow in its
calculations. Since the annual critical low flows in the receiving stream at the outfall are estimated to be
all zero, the criteria apply at “end-of-pipe” instead of the end of the Mixing Zone (MZ) and the Zone of
Initial Dilution (ZID).

Please note that the TRC limits are based on a sampling frequency of 3/week, based on a design
population equivalent (PE) of 3749.

Ammonia Nitrogen:

Standard stream background pH, temperatures, and concentrations of NH3-N are mixed with the
-discharge from the facility’s effluent pH and temperature values to calculate the applicable instream

criteria for the protection of West Branch Wapsinonoc Creek.

Since the annual critical low flows in the receiving stream at the outfall are all zero, the criteria apply at
“end-of-pipe” instead of the end of the MZ and the ZID. West Branch Wapsinonoc Creek is a B(WW-2)
stream; therefore, early life protection will begin in April and run through September.

The monthly background pH, temperatures, and NH3-N concentrations shown in Table 3 are used for the
wasteload allocation/permit limits calculations based on the Year 2000 ammonia nitrogen criteria. Table 4
shows the statewide monthly effluent pH and temperature values for mechanical facilities. Table 5 shows
the calculated ammonia nitrogen wasteload allocations for this facility.

Table 3: Background pH, Temperatures, and NH3-N Concentrations

For Use with Year 2000 Ammonia Nitrogen Criteria
Months pH Temperature (°C) | NHs-N (mg/l)
January 8.1 0.3 0.02

February 8.0 0.1 0.08
March 8.1 1.5 0.12
April 8.3 9.3 0.03
May 8.2 15.0 0.03
June 8.2 19.4 0.02
July 8.2 23.5 0.02
August 8.2 24.3 0.02
September 83 20.2 0.02
October 83 14.2 0.02
November 8.3 8.0 0.02
December 8.3 0.8 0.03
4

By Alex Martin
\\iowa.gov.state.ia.us\data\DNR_WQB_WQMA\Permitting\ WLA\NEWWLA\West Branch - 61694001\12-20-2018\Mechanical\ West Branch
Mechanical WLA Write-up 12-20-2018



Table 4: Standard Effluent pH & Temperature Values for Mechanical Facilities

Months pH | Temperature (°C)
January 7.67 12.4
February 7.71 11.3
March 7.69 13.1
April 7.65 16.2
May 7.67 19.3
June 7.70 22.1
July 7.58 24.1
August 7.63 24.4
September 7.62 22.8
October 7.65 20.2
November 7.69 17.1
December 7.64 14.1

Table 5: Wasteload Allocations for Ammonia Nitrogen for the Protection of Aquatic Life

ADW-Based* AWW-Based**

Months Acute (mg/1) Chronic (mg/l) | Acute (mg/l) | Chronic (mg/l)
January 15.2 3.4 15.2 3.4
February 14.2 4.0 14.2 4.0
March 14.7 34 14.7 3.4
April 15.7 1.5 15.7 1.5
May 15.2 1.7 15.2 1.7
June 14.4 1.3 14.4 1.3
July 17.6 1.0 17.6 1.0
August 16.2 1.0 16.2 1.0
September 16.5 1.1 16.5 1.1
October 15.7 1.6 15.7 1.6
November 14.7 2.3 14.7 2.3
December 16.0 2.5 16.0 2.5

*: bases for concentration limits; **: bases for mass loading limits

CBODS5/Total Dissolved Oxygen:

Streeter-Phelps DO Sag Model is used to simulate the decay of CBOD and dispersion of total Dissolved
Oxygen (DO) in the receiving water downstream from the outfall. The criterion is that the discharge
cannot cause the DO level in the receiving stream (warm water) to be below 5.0 mg/I.

The parameter values used in the modeling are listed below:

Background:
The temperature and ammonia nitrogen levels are shown in Table 3. The ultimate CBOD and DO levels

are assumed to be 6.0 mg/1 and 6.0 mg/l, respectively.

Effluent:

The temperatures are shown in Table 4. The CBODS level used in the modeling is 40 mg/1, which is the
technology based maximum limit for standard secondary treatment. The ammonia nitrogen values used
in the modeling are the calculated acute wasteload allocations shown in Table 5. Both ADW and AWW
flows and the ammonia nitrogen limits associated with them are used in the modeling.

5

By Alex Martin
\\iowa.gov.state.ia.us\data\DNR_WQB WQMA\Perm1ttmg\WLA\NEWWLA\West Branch - 61694001\12-20-2018\Mechanical\ West Branch
Mechanical WLA Write-up 12-20-2018



Receiving stream parameters:

There is an average water channel slope of 0.001295 (the water channel elevation changes from 690 ft to
674 ft over a distance of approximately 12,350 ft, estimated based on the GIS LiDAR 2-ft contour
coverage).

Field Use Attainability Assessment (UAA) had 3 sites along West Branch Wapsinonoc Creek. Two
observations of stream width, average depth, and velocity were made at each site. Based on these UAA
data, stream width, depth, and velocity at 7Q10 + ADW and 7Q10 + AWW conditions are estimated and
are shown in Table 6.

Table 6: Stream Width, Depth, and Velocity

Flow Condition Flow (cfs) Width (ft) Depth (ft) Velocity (fps)
7Q10 + ADW 0.52 8.4 0.30 0.21
7Q10 + AWW 1.43 9.5 0.47 0.32

Reaeration:

The USGS Pool-riffle method (Melching and Flores 1999) was used as West Branch Wapsinonoc Creek
has low flows and some meanders.

Discussion and conclusion: ,
The modeling results show that the effluent, which could have an allowed maximum effluent CBODS
level of 40 mg/1 (technology based limits for secondary treatment) and a minimum DO level of 5.0 mg/I,
will not cause the DO level in the receiving stream to be below 5.0 mg/1 at any time; however, some of
the calculated water quality based ammonia nitrogen wasteload allocations, as shown in Table 5, need to
be reduced. The final ammonia nitrogen limits are shown on Page 1 of this report.

E. coli:

This facility discharges into a Class A2 waterbody. The water quality standard for E. coli in a Class A2
waterbody is a geometric mean of 630 org./100 ml and a sample maximum of 2,880 org./100 ml from
March 15th through November 15th. The criteria apply at “end-of-pipe”.

The first Class (A1) water body is over 11 miles downstream from the outfall of this facility. E. coli decay
in the A2 segment is taken into consideration. A first order decay model with a decay rate of 1.0 per day
at 20°C and an estimated velocity of 0.32 fps in the general use reach are used to estimate the decay.

However, 567 IAC 62.8(2) states that “the daily sample maximum criteria for E. coli set forth in 567 —
Chapter 61 shall not be used as an end-of-pipe permit limitation.” Therefore, only the geometric mean
limit of 630 org./100 ml applies.

Chloride and Sulfate:
The chloride and sulfate criteria became effective on Nov. 11, 2009. The default hardness for background
and effluent is 200 mg/1.

Chloride criteria are functions of hardness and sulfate concentration, shown as follows:

Acute criteria = 287.8*(Hardness)?2%5™7 *(Sulfate) 007452
Chronic criteria = 177.87*(Hardness)*25%7 *(Sulfate) 007452

The criteria apply to all Class B waters.

Sulfate criteria, shown in Table 7, are functions of hardness and chloride concentration.

6
By Alex Martin
\\iowa.gov.state.ia.us\data\ADNR_WQB_WQMA\Permitting\WLA\NEWWLA\West Branch - 61694001\12-20-2018\Mechanical\ West Branch
Mechanical WLA Write-up 12-20-2018




Table 7: Sulfate Criteria

Hardness Sulfate Criteria (mg/I
(mg/1 as CaCO3) | Chloride < 5 mg/l 5 mg/l <= Chloride <25 mg/l 25 mg/l <= Chloride < 500 mg/1
<100 500 500 500
100<=H<=500 500 (-57.478+5.79¥H+54.163*CI)*0.65 | (1276.7+5.508*H-1.457*CI)*0.65
H> 500 500 2,000 2,000

The criteria defined in Table 7 serve as both acute and chronic criteria and apply to all Class B waters.

The acute criteria apply at the end of the ZID, and the chronic criteria apply at the end of the MZ. In this
case, since the annual critical low flows in the receiving stream at the outfall are all zero, the criteria
apply at “end-of-pipe” instead of the boundaries of the MZ and the ZID.

The default chloride concentration for both background water and effluent is 34 mg/l, while the default
sulfate concentration for both background water and effluent is 63 mg/l. The limits are calculated based
on an assumed sampling frequency of 1/week.

pH:

Iowa Water Quality Standards (JAC 567.61.3.(3).a.(2) and IAC 567.61.3.(3).b.(2)) require that pH in
Class A or Class B waters "Shall not be less than 6.5 nor greater than 9.0". The criteria apply at the end of
the MZ, which in this case is not available since the annual critical low flows in the receiving stream at
the outfall are all zero. Thus, the criteria will apply at “end-of-pipe”.

TDS:

Effective Nov. 11, 2009, the site-specific TDS approach is no longer applicable; instead the new chloride
and sulfate criteria became applicable. However, the TDS level should be controlled to a level such that
the narrative criteria stated in IAC 567.61.3 are fulfilled.

5. PERMIT LIMITATIONS:
- Based on the Year 2006 Water Quality Standards & 2002 Permit Derivation Procedure.

The acute and chronic WLAs are used as the values for input into the current permit derivation procedure.
Under the 2002 permit derivation procedure, only for toxic parameters is the monitoring frequency
considered in the calculation of final limits. The water quality based limits are shown on Page 1 of this
report.

7
By Alex Martin
\\iowa.gov.state.ia.us\data\DNR_WQB_WQMA\Permitting\ WLA\NEWWLA\West Branch - 61694001\12-20-2018\Mechanical\ West Branch
Mechanical WLA Write-up 12-20-2018




APPENDIX C
DEFINITIONS
(FROM IOWA DNR EXHIBIT 9A

PRELIMINARY REVIEW OF ANTIDEGRADATION ALTERNATIVES ANALYSIS)



Definitions

“Affordability” is an evaluation of the applicant’s ability to pay for a given alternative
as described in Section 3.2 of the lowa Antidegradation Implementation Procedure.
Alternatives identified as practicable and economically efficient are considered
affordable if the applicant does not provide an affordability analysis.

“Base Pollution Control Alternative” means the most cost-effective alternative
necessary to meet the more stringent of technology-based state/federal effluent
guidelines or water quality-based limits.

“Detailed Evaluation” or “Evaluated in Detail” as used in this document means an
analysis of a pollution control alternative in terms of its practicability (including
anticipated treatment/pollutant removal capability vs. anticipated effluent limitations,
if applicable), economic efficiency and affordability.

“Economic Efficiency” is an evaluation of pollution control costs as described in
Section 3.2 of the lowa Antidegradation Implementation Procedure.

“Practicability” is the evaluation of a given alternative’s effectiveness, reliability and
potential environmental impacts as described in Section 3.2 of the lowa
Antidegradation Implementation Procedure.

“Reasonable” means practicable, economically efficient and affordable.

“Screening Analysis” as used in this document means analysis of multiple pollution
control alternatives that may include their practicability (including anticipated
treatment/pollutant removal capability vs. anticipated effluent limitations, if
applicable), economic efficiency and affordability. If the alternative is found not to be
practicable then the analysis may exclude determinations of economic efficiency and
affordability. Likewise, if the alternative is found to be practicable but not
economically efficient, the analysis may exclude determination of affordability.

Acronyms
BPCA: The Base Pollution Control Alternative as defined above

LDA: Less-Degrading Alternative as defined in the lowa Antidegradation
Implementation Procedure

NDA: Non-Degrading Alternative as defined in the lowa Antidegradation
Implementation Procedure

POC: Pollutants of Concern as defined in the lowa Antidegradation Implementation
Procedure

9/10



